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Applicant

REPORT NO.
HCT-SR-2212-FC001-R1

DATE OF ISSUE
Jan. 27, 2023

FCCID
RV6DX485

Entel UK Limited
320 Centennial Avenue, Centennial Park, Elstree, Borehamwood, Hertfordshire,
WD6 3TJ, United Kingdom 3TJ United Kingdom

Equipment Type
Model Name

Additional Model Name

DMR/Analogue FM Portable Radio

DX485

DX482, DX482M, DX485M, DX582-1S, DX585-IS, DX582M-IS, DX585M-IS,
DX446E, DX446L, DX446E-IS, DX446L-1S

Date of Test

Nov. 24, 2022

FCC Rule Part(s)

CFR §2.1093

Manufacturer

Entel HK Philippines
112 West Main Ave, Laguna Technopark Annex, Brgy. Binan,
Binan City, Laguna 4024, Philippines

This device has been shown to be capable of compliance for localized specific
absorption rate (SAR) for uncontrolled environment/general population exposure
limits specified in FCC KDB procedures and had been tested in accordance with the
measurement procedures specified in FCC KDB procedures.

| attest to the accuracy of data. All measurements reported herein were performed
by me or were made under my supervision and are correct to the best of my
knowledge and belief. | assume full responsibility for the completeness of these
measurements and vouch for the qualifications of all persons taking them.

F-TP22-03 (Rev. 04)

The result shown in this test report refer only to the sample(s) tested unless
otherwise stated.
This test results were applied only to the test methods required by the standard.
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REVISION HISTORY

The revision history for this test report is shown in table.

Report No. HCT-SR-2212-FCO01-R1

Revision No. Date of Issue Description
0 Dec. 09. 2022 Initial Release
1 Jan. 27. 2023 Revised Page 3
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1. Test Regulations

The tests were performed according to the following regulations:

Test Standard |[EEE Standard 1528-2013 & KDB procedures

- FCCKDB Publication 447498 D01 General SAR Guidance v06
- FCCKDB Publication 648474 D04 Handset SAR v01r03
Test Method - FCCKDB Publication 865664 D01 SAR measurement 100 Miz to 6 GHz v01r04
- FCCKDB Publication 865664 D02 SAR Reporting vO1r02
- FCCKDB Publication 643646 D01 SAR Test for PTT Radios v01r03

2. Test Location

2.1 Test Laboratory

Company Name HCT Co,, Ltd.

Address 74, Seoicheon—ro 578beon-gil, Majang-myeon, Icheon-si,
Gyeonggi-do, 17383 KOREA

Telephone 031-645-6300

Fax. 031-645-6401

F-TP22-03 (Rev. 04) Page 5 of 65
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3. Information of the EUT

3.1 SAR Test General Information

Report No. HCT-SR-2212-FCO01-R1

Model Name

DX485

Additional Model Name

DX482, DX482M, DX485M, DX582-1S, DX585-1S, DX582M-IS, DX585M-IS,

DX446E, DX446L, DX446E-IS, DX446L-1S

FCCID

RV6DX485

Equipment Type

DMR/Analogue FM Portable Radio

FCCID

RV6DX485

Applicant Name

Entel UK Limited

Manufacturer

Entel HK Philippines

Trade Mark

Date(s) of Tests

Nov. 24, 2022

F-TP22-03 (Rev. 04)
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4. DUT Specification

Report No. HCT-SR-2212-FCO01-R1

Tx Frequency Range

UHF : 400 Miz ~ 470 Mz

Max. Power: 4 W
Mode: | Analougue
Hardware Version: | V9.4
Software Version: | V2.3.6

4.1 Accessory Description

CNB450E, CNB450E-IS

Li-lon Battery (2 200 mAh / 7.6 V)

CAT480

Whip Antenna

CMP450/DX

Speaker Microphone

4.2 Attestation of test result of device under test

The Highest Reported SAR (W/Kg)

Band

Tx. Frequency
(MHz)

Reported 1g SAR SAR (W/kg)

Equipment Class

Hand-held to Face

Body-Worn

UHF (FCO)

400 Wz ~ 470 Mz

TNF

1.89

4.28

Date(s) of Tests:

Nov. 24, 2017

Note : The Duty Cycle of PTT was 50% applied.

F-TP22-03 (Rev. 04)
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5. Output Power Specifications

This device operates using the following maximum output power specifications. SAR values were scaled to
the maximum allowed power to determine compliance per KDB publication 447498 DO1v06.

5.1 Maximum Qutput Power

400 1 35.75
417 2 35.76
Analougue Mode 435 3 35.75
452 4 35.77
470 5 35.75

F-TP22-03 (Rev. 04) Page 8 of 65
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6. Introduction

The FCC has adopted the guidelines for evaluating the environmental effects of radio frequency radiation in
ET Docket 93-62 on Aug. 6, 1996 to protect the public and workers from the potential hazards of RF emissions
due to FCC-regulated portable devices.

The safety limits used for the environmental evaluation measurements are based on the criteria published by
the American National Standards Institute (ANSI) for localized specific absorption rate (SAR) in I[EEE/ANSI
(95.1-1992 Standard for Safety Levels with Respect to Human Exposure to Radio Frequency Electromagnetic
Fields, 3 kHz to 300 GHz. 1992 by the Institute of Electrical and Electronics Engineers, Inc., New York 10017.
The measurement procedure described in IEEE/ANSI C95.3-1992 Recommended Practice for the
Measurement of Potentially Hazardous Electromagnetic Fields - RF and Microwave is used for guidance in
measuring SAR due to the RF radiation exposure from the Equipment Under Test (EUT). These criteria for SAR
evaluation are similar to those recommended by the National Council on Radiation Protection and
Measurements (NCRP) in Biological Effects and Exposure Criteria for Radio Frequency Electromagnetic Fields,”
NCRP Report No. 86 NCRP, 1986, Bethesda, MD 20814. SAR is a measure of the rate of energy absorption
due to exposure to an RF transmitting source. SAR values have been related to threshold levels for potential
biological hazards.

SAR Definition

Specific Absorption Rate (SAR) is defined as the time derivative of the incremental electromagnetic energy
(d W) absorbed by (dissipated in) an incremental mass (dm) contained in a volume element (d V) of a given
density (r). It is also defined as the rate of RF energy absorption per unit mass at a point in an absorbing
body.

SAR — d (dU)
T dt \ d

Figure 1. SAR Mathematical Equation
SAR is expressed in units of Watts per Kilogram (W/kg)

SAR = o E*/p

Where:
o = conductivity of the tissue-simulant material (S/m)
p = mass density of the tissue-simulant material (kg/m’)
E = Total RMS electric field strength (V/m)

NOTE: The primary factors that control rate of energy absorption were found to be the wavelength of the
incident field in relations to the dimensions and geometry of the irradiated organism, the orientation of the
organism in relation to the polarity of field vectors, the presence of reflecting surfaces, and whether conductive
contact is made by the organism with a ground plane.

F-TP22-03 (Rev. 04) Page 9 of 65
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7. Description of test equipment

7.1 SAR MEASUREMENT SETUP

These measurements are performed using the DASY4 automated dosimetric assessment system. It is made
by Schmid & Partner Engineering AG (SPEAG) in Zurich, Switzerland. It consists of high precision robotics
system (Staubli), robot controller, Pentium IIl computer, near-field probe, probe alignment sensor, and the
generic twin phantom containing the brain equivalent material. The robot is a six-axis industrial robot
performing precise movements to position the probe to the location (points) of maximum electromagnetic
field (EMF) (see Figure.2).

A cell controller system contains the power supply, robot controller, teach pendant (Joystick), and remote
control, is used to drive the robot motors. The PC with Windows XP or Windows 7 is working with SAR
Measurement system DASY4 & DASY5, A/D interface card, monitor, mouse, and keyboard. The Staubli Robot
is connected to the cell controller to allow software manipulation of the robot. A data acquisition electronic
(DAE) circuit performs the signal amplification, signal multiplexing, AD-conversion, offset measurements,
mechanical surface detection, collision detection, etc. is connected to the Electro-optical coupler (EOC). The
EOC performs the conversion from the optical into digital electric signal of the DAE and transfers data to the
PC plug-in card.

J |

T AEIN ¢

< /

T e I==I1\}
o

Figure 2. HCT SAR Lab. Test Measurement Set-up

The DAE consists of a highly sensitive electrometer-grade preamplifier with auto-zeroing, a channel and gain-
switching multiplexer, a fast 16 bit AD-converter and a command decoder and control logic unit. Transmission
to the PC-card is accomplished through an optical downlink for data and status information and an optical
uplink for commands and clock lines. The mechanical probe mounting device includes two different sensor
systems for frontal and sidewise probe contacts. They are also used for mechanical surface detection and
probe collision detection. The robot uses its own controller with a built in VME-bus computer. The system is
described in detail in.

F-TP22-03 (Rev. 04) Page 10 of 65
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7.2 ELI Phantom

Phantom for compliance testing of handheld and body-mounted wireless devices in the frequency range

of 30 Mz to 6 GHz. ELI is fully compatible with the IEC 62209-2 standard and all known tissue simulating
liquids. ELI has been optimized regarding its performance and can be integrated into our standard phantom
tables. A cover prevents evaporation of the liquid. Reference markings on the phantom allow installation of
the complete setup, including all predefined phantom positions and measurement grids, by teaching three
points. The phantom is compatible with all SPEAG diametric probes and dipoles.

Figure 6.1 ELI Phantom

Shell Thickness 2.0 £ 0.2mm
Filling Volume approx. 30 liters
Dimensions Major axis: 600 mm, Minor axis: 400 mm

7.3 Device Holder for Transmitters

Device Holder — Mounting Device

In combination with the SAM Phantom, the Mounting Device enables the rotation
of the mounted transmitter in spherical coordinates whereby the rotation points
is the ear opening. The devices can be easily, accurately, and repeatable
positioned according to the EN 50360:2001/A:2001 and FCC KDB specifications.
The device holder can be locked at different phantom locations (left head, right
head, flat phantom).

Note: A simulating human hand is not used due to the complex anatomical and
geometrical structure of the hand that may produced infinite number of
configurations. To produce the Worst-case condition (the hand absorbs antenna
output power), the hand is omitted during the tests.

F-TP22-03 (Rev. 04) Page 11 of 65
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7.4 Validation Dipole

Report No. HCT-SR-2212-FCO01-R1

The reference dipole should have a return loss better than -20 dB (measured in the setup) at the resonant

frequency to reduce the uncertainty in the power measurement.

450 Dipole
System Validation Dipole
ymmetrical dipole with A/4 balun. Enables measurement of
Description | feedpoint impedance with network analyzer (NWA). Matched for
use near flat phantoms filled with tissue simulating liquids.
Frequency 450 Mz

Return Loss > 20 dB at specified validation position

Power
Capability > 100 W (f < 1GHz), >40 W (f > 1GHz)
Dimension D450V2: dipole length : 272.0 mm ; overall height : 330.0 mm

7.5 Brain & Muscle Tissue Simulating Mixture Characterization

The brain and muscle mixtures consist of a viscous gel using hydrox-ethyl cellulose (HEC) gelling agent and
saline solution (see Table 1). Preservation with a bactericide is added and visual inspection is made to make
sure air bubbles are not trapped during the mixing process. The mixture is calibrated to obtain proper
dielectric constant (permittivity) and conductivity of the desired tissue. The mixture characterizations used for
the brain and muscle tissue simulating liquids are according to the data by C. Gabriel and G. Hartsgrove.

Frequency [MHz} | 30 | 50 | 144 | 450 [F | B00
Reclpe source number | 3 | 3 2 | 2 3 | 2 4 2 | 2 4
Ingredients % by welght}

Deionised water 48 30 4830 23,93 25,12 48,30 48,53 26 2038 20,21 6
Tween 44,70 43,31 48,51 4838 48,34

Oxidised mineral il 44 44
Diethylenglycol

manohexylether

Triton X-100

Diacetin 50,00 50,00 50,00

DGBE

MNatl 180 160 177 1.57 180 1.9 1.25 1,35

Additives and sall 0,10 0.10 0,10

Measured diglectric parameters

e’ 54,2 53,1 54,54 52,81 51,0 43,28 42,3 41,6 410 408
o [5/m} 075 0,75 0,78 0,78 077 0.EBB 0.B4 0,90 0,98 0,58
Temp. [*C) il pal 21 20 2 pal 20
c_temp_tiquid o (%) 08 o1 01 0,1 0,04 0,04
o_tamp_Naquid, o oiny, ) 28 28 28 4.2 18 18

Target values (from Table 1}

e’ ] 54,5 52,4 425 41,5 41,5

o (5/m) 0.75 075 0786 0,57 0.50 087

F-TP22-03 (Rev. 04)
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8. SAR Measurement Procedure

The evaluation was performed using the following procedure compliant to FCC KDB Publication 865664
DO1v01r04 and IEEE 1528-2013

1. The SAR distribution at the exposed side of the head or body was measured at a distance no more than
5.0 mm from the inner surface of the shell. The area covered the entire dimension of the DUT’s head and
body area and the horizontal grid resolution was depending on the FCC KDB 865664 D01v01r04 table 4-
1 & IEEE 1528-2013.

2. Based on step, the area of the maximum absorption was determined by sophisticated interpolations
routines implemented in DASY software. When an Area Scan has measured all reachable point. DASY
system computes the field maximal found in the scanned are, within a range of the maximum. SAR at
this fixed point was measured and used as a reference value.

3. Around this point, a volume was assessed according to the measurement resolution and volume size
requirements of FCC KDB 865664 DO1v01r04 table 4-1 and IEEE 1528-2013. On the basis of this data set,
the spatial peak SAR value was evaluated with the following procedure (reference from the DASY manual.)

a. The data at the surface were extrapolated, since the center of the dipoles is no more than 2.7 mm
away from the tip of the probe (it is different from the probe type) and the distance between the surface
and the lowest measuring point is 1.2 mm. The extrapolation was based on a least square algorithm. A
polynomial of the fourth order was calculated through the points in z-axes. This polynomial was then
used to evaluate the points between the surface and the probe tip.

b. The maximum interpolated value was searched with a straight-forward algorithm. Around this
maximum the SAR values averaged over the spatial volumes (1 g or 10 g) were computed using the 3D-
Spline interpolation algorithm. The 3D-spline is composed of three one-dimensional splines with the
“Not a knot” condition (in x, y, and z directions. The volume was integrated with the trapezoidal algorithm.
One thousand points (10 x 10 x 10) were interpolated to calculate the average.

c. All neighboring volumes were evaluated until no neighboring volume with a higher average value was
found.

4. The SAR reference value, at the same location as step 2, was re-measured after the zoom scan. If the
value changed by more than 5 %, the SAR evaluation and drift measurements were repeated.

F-TP22-03 (Rev. 04) Page 13 of 65
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Area scan and zoom scan resolution setting follow KDB 865664 DO1v01r04 quoted below.

<3GHz > 3 GHz
Maximum distance from closest measurement point
‘ +1 1/,-6In(2)%0.
(geometric center of probe sensors) to phantom surface >£Tmm /2:6In(2)£0.5 mm
Maximum probe angle from probe axis to phantom surface 30°41° 20°41°

normal at the measurement location

< 2 GHz <15 mm 3-4 GHz: <12 mm
2-3 GHz: €12 mm 4-6 GHz: <10 mm

When the x or y dimension of the test
Maximum area scan Spatial resolution: Axarea, AYares device, in the measurement plane
orientation, is smaller than the above, the
measurement resolution must be < the
corresponding x or y dimension of the test
device with at least one measurement
point on the test device.

. . . < 2 GHz: <8mm 3-4 GHz: <5 mm*
Maximum zoom scan Spatial resolution: AX;oom, AYz00m 5.3 Ghz: <5mm* PR <4
uniform grid: Az,eom(N) 3-4 GHz <4 mm
<5mm 4-5 GHz: <3 mm
5-6 GHz: <2 mm
Maximum zoom scan
Spatial resolution AZy00m(1). between 1 3-4 GHz: <3 mm
normal to phantom two Points closest to <4 mm 4-5 GHz: <2.5 mm
hantom surface 5-6 GHz: <2 mm
surface graded p
grid A (n>1): bet
Zs00m(N>1): between ' i
subsequent Points £1.5-AZz00m(N-1)

Minimum zoom scan 3-4 GHz: 228 mm
XYz > 30 mm 4-5 GHz: 225 mm
volume

5-6 GHz: 222 mm

Note: & is the penetration depth of a plane-wave at normal incidence to the tissue medium; see draft
standard IEEE P1528-2011 for details.

* When zoom scan is required and the reported SAR from the area scan based 1-g SAR estimation
procedures of KDB447498 is < 1.4 W/kg, £ 8 mm, < 7 mm and < 5 mm zoom scan resolution may be
applied, respectively, for 2 GHz to 3GHz, 3 GHz to 4 GHz and 4 GHz to 6 GHz.

F-TP22-03 (Rev. 04) Page 14 of 65
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9. Description of Test Position

9.1 Body Holster/Belt Clip Configurations

Body-worn operating configurations are tested with the belt-clips and holsters attached to the device and
positioned against a flat phantom in a normal use configuration. A device with a headset output is tested with
a headset connected to the device. Body dielectric parameters are used.

Accessories for Body-worn operation configurations are divided into two categories: those that do not contain
metallic components and those that contain metallic components. When multiple accessories that do not
contain metallic components are supplied with the device, the device is tested with only the accessory that
dictates the closest spacing to the body. Then multiple accessories that contain metallic components are
tested with each accessory. If multiple accessory share an identical metallic component (i.e. the same metallic
belt-clip used with different holsters with no other metallic components) only the accessory that dictates the
closest spacing to the body is tested.

Body-worn accessories may not always be supplied or available as options for some Devices intended to be
authorized for body-worn use. In this case, a test configuration with a separation distance between the back
of the device and the flat phantom is used.

Since this EUT does not supply any body worn accessory to the end user a distance of 0 cm from the EUT
back surface to the liquid interface is configured for the generic test.

"See the Test SET-UP Photo"

Transmitters that are designed to operate in front of a person’s face, as in push-to-talk configurations, are
tested for SAR compliance with the front of the device positioned to face the flat phantom. For devices that
are carried next to the body such as a shoulder, waist or chest-worn transmitters, SAR compliance is tested
with the accessory(ies), Including headsets and microphones, attached to the device and positioned against
a flat phantom in a normal use configuration.

In all cases SAR measurements are performed to investigate the worst-case positioning. Worst case
positioning is then documented and used to perform Body SAR testing.

F-TP22-03 (Rev. 04) Page 15 of 65
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9.2 Hand-held to Face device

A typical example of a front-of-face device is a two-way radio that is held at a distance from the face of the
user when transmitting. In these cases the device under test shall be positioned at the distance to the phantom
surface that corresponds to the intended use as specified by the manufacturer in the user instructions. If the
intended use is not specified, a separation distance of 25 mm?® between the phantom surface and the device
shall be used.

F-TP22-03 (Rev. 04) Page 16 of 65
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10. RF Exposure Limits

SPATIAL PEAK SAR *
. 1.60 8.00
(Brain)
SPATIAL AVERAGE SAR ** 0.08 0.40
(Whole Body) ' '
SPATIAL PEAK SAR *** 400 20,00
(Hands / Feet / Ankle / Wrist) ' '

Table 8.1 Safety Limits for Partial Body Exposure

NOTES:

* The Spatial Peak value of the SAR averaged over any 1 g of tissue (defined as a tissue volume in
the shape of a cube) and over the appropriate averaging time.

** The Spatial Average value of the SAR averaged over the whole-body.

*** The Spatial Peak value of the SAR averaged over any 10 g of tissue (defined as a tissue volume
in the shape of a cube) and over the appropriate averaging time.

Uncontrolled Environments are defined as locations where there is the exposure of individuals who have no
knowledge or control of their exposure. The general population/uncontrolled exposure limits are applicable
to situations in which the general public may be exposed or in which persons who are exposed as a
consequence of their employment may not be mad fully aware of the potential for exposure or cannot
exercise control over their exposure. Members of the general public would come under this category when
exposure is not employment-related; for example, in the case of a wireless transmitter that exposes persons
in its vicinity.

Controlled Environments are defined as locations where there is exposure that may be incurred by persons
who are aware of the potential for exposure, (i.e.as a result of employment or occupation). In general,
occupational/controlled exposure limits are applicable to situations in which persons are exposed as a
consequence of their employment, who have been made fully aware of the potential for exposure and can
exercise control over their exposure. This exposure category is also applicable when the exposure is of a
transient nature due to incidental passage through a location where the exposure levels may be higher than
the general population/uncontrolled limits, but the exposed person is fully aware of the potential for exposure
and can exercise control over his or her exposure by leaving the area or by some other appropriate means.

F-TP22-03 (Rev. 04) Page 17 of 65
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11. System Verification

11.1 Tissue Verification

The Head /body simulating material is calibrated by HCT using the DAKS 3.5 to determine the conductivity
and permittivity.

Table for Tissue Verification
Freq. Liquid Temp. Deviation Limit
a Date a P Parameters | Target Value M\e/aTured
[Mz] [°C] diue (%] (%]
€r 435 42.495 - 2.31 +5
450 11/24/2022 22.9
c 0.87 0.836 - 3.91 +5

11.2 System Verification

Prior to assessment, the system is verified to the + 10 % of the specifications at 450 Miz by using the
system Verification kit. (Graphic Plots Attached)

* Input Power: 100 mW

Fre Liquid Target | * Measured Deviation | Limit
qg. 5 Probe | Dipole | Temp. SAR Value Value
ate
(S/N) (S/N) . Average
(2] °C] [W/kg] [W/kd] (%] (%]
450 | 11/24/2022 | 3797 | 1007 22.9 19 4.81 0.468 -2.70 +10

11.3 System Verification Procedure

SAR measurement was prior to assessment, the system is verified to the + 10 % of the specifications at each

frequency band by using the system verification kit. (Graphic Plots Attached)

- Cabling the system, using the verification kit equipment.

- Generate about 100 mW Input level from the signal generator to the Dipole Antenna.

- Dipole antenna was placed below the flat phantom.

- The measured one-gram SAR at the surface of the phantom above the dipole feed-point should be within
10 % of the target reference value.

- The results are normalized to 1 W input power.

Note;
SAR Verification was performed according to the FCC KDB 865664 DO1v01r04.

Page 18 of 65
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12. SAR Test Data Summary

12.1 Hand-held to Face SAR Results
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400 1 36.0 35.75 0.06 CAT480 | CNB450E 25 3.57 1785 1.86
47 2 36.0 35.76 0.01 CAT480 | CNB450E 25 3.58 1790 1.89
435 3 36.0 35.75 0.10 CAT480 | CNB450E 25 3.18 1.590 1.65
452 3 36.0 35.77 0.03 CAT480 | CNB450E 25 2.97 1.485 1.55
470 5 36.0 35.75 0.03 CAT480 | CNB450E 25 2.45 1.225 1.29
47 2 36.0 35.76 0.04 CAT480 |CNB450E-IS 25 314 1570 1.64
ANSI/ IEEE C95.1 - 2005 — Safety Limit Head
Spatial Peak 8 W/kg
Controlled Exposure/ Occupational Averaged over 1 gram

12.2 Body-worn SAR Results

400 1 36.0 35.75 -0.1 CAT480 | CNB450E 0 7.88 3.940 4.28
417 2 36.0 35.76 -0.03 CAT480 | CNB450E 0 7.55 3.775 4.02
435 3 36.0 35.75 -0.14 CAT480 | CNB450E 0 6.08 3.040 333
452 3 36.0 35.77 -0.29 CAT480 | CNB450E 0 5.50 2.750 3.10
470 5 36.0 35.75 -0.M CAT480 | CNB450E 0 5.04 2.520 274
400 1 36.0 35.75 -0.13 CAT480 |CNB450E-IS 0 7.62 3.810 4.16
ANSI/ IEEE C95.1 - 2005 — Safety Limit Body
Spatial Peak 8 W/kg
Controlled Exposure/ Occupational Averaged over 1 gram

F-TP22-03 (Rev. 04)
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12.3 SAR Test Notes

General Notes:

1.

w

10.

1.

12.

13.

14.

15.

16.

17.

18.

F-TP22-03 (Rev. 04)

The test data reported are the worst-case SAR values according to test procedures specified in IEEE
1528-2013, FCC KDB Procedure.

Batteries are fully charged at the beginning of the SAR measurements. A standard battery was used
for all SAR measurements.

Liquid tissue depth was at least 15.0 ¢cm for all frequencies.

The manufacturer has confirmed that the device(s) tested have the same physical, mechanical and
thermal characteristics and are within operational tolerances expected for production units.

SAR results were scaled to the maximum allowed power to demonstrate compliance per FCC KDB
447498 DO1v06.

Test signal call mode is Manual test cord.

The EUT was tested for face-held SAR with a 2.5 cm separation distance between the front of the
EUT and the outer surface of the planer phantom

The Body-worn SAR evaluation was performed with the Balt-clip body-worn accessory attached to
the DUT and touching the outer surface of the planar phantom.

The adjusted SAR value was calculated by first scaling the SAR value up by the drift. This value was
then scaled up based on the difference of the upper end the tolerance (37.782 dBm) and the
measured conducted power. The resultant value is then multiplied by 0.5 to give the SAR value at
50% duty cycle.

SAR results were scaled to the maximum allowed power to demonstrate compliance per FCC KDB
447498 DOTv06. Test Procedures applied in accordance with FCC KDB 643646 DO1vO1/03.
Measurement was reduced per KDB 643646 DOTvO1r03.

When the SAR for all antennas tested using the default battery is <3.5 W/kg, testing of all other
required channels is not necessary.

When the SAR of an antenna tested on the highest output power using the default battery is >3.5
W/Kg and <4.0 W/Kg, testing of the immediately adjacent channel(s) is not necessary, but testing
of other required channels may still be required.

When the SAR for all antennas tested using the default battery < 4.0 W/kg, test additional batteries
using the antenna and channel configuration that resulted in the highest SAR.

When the SAR of an antenna tested on the highest output power channel using the default battery
is > 4.0 W/kg and <6.0 W/kg, testing of the required immediately adjacent channel(s) is necessary.
For the remaining channels that cannot be excluded, this rule may be applied recursively with
respect to the highest output power channel among the remaining channels.

Based on the SAR measured in the body-worn test sequence with default audio accessory, if the
SAR for the antenna, body-worn accessory and battery combination(s) applicable to an audio
accessory is/are >4.0 W/kg and <6.0 W/kg, test that audio accessory using the highest body-worn
SAR combination (antenna, battery and body-worn accessory) and channel configuration previously
identified that is applicable to the audio accessory.

When the SAR of an antenna tested is > 6.0 W/kg, test that battery and antenna combination with
the default body-worn and audio accessory on the required immediately adjacent channels.

If the SAR measured >7.0 W/kg, test that battery, antenna, body-worn and audio accessory
combination on all required channels.
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13. Measurement Uncertainty
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Measurement Uncertainty for DUT SAR test

a ¢ d € f 9 c : f_/ e c xl g; le K
Source of uncertainty Uncertainty | Probability Div. Ci ci Standard | Standard | vi or veff
+ % distribution Uncertainty |Uncertainty
(19) (109) % %
(19) (109)
Measurement system
Probe calibration 6.65 N 1 1 1 6.65 6.65 oo
Axial isotropy 4.70 R 1.73 0.71 0.71 1.92 1.92 oo
Hemispherical isotropy 9.60 R 1.73 0.71 0.71 3.92 3.92 o
Boundary effect 2.00 R 1.73 1 1 1.15 1.15 oo
Linearity 4.70 R 1.73 1 1 2.71 2.71 oo
Detection limits 1.00 R 1.73 1 1 0.58 0.58 oo
Readout electronics 0.30 N 1 1 1 0.30 0.30 o
Response time 0.80 R 1.73 1 1 0.46 0.46 ©
Integration time 2.60 R 1.73 1 1 1.50 1.50 co
RF ambient conditions - noise 3.00 R 1.73 1 1 1.73 1.73 o
RF ambient conditions - reflections 3.00 R 1.73 1 1 1.73 1.73 o0
Probe positioner mechanical tolerance 0.80 R 1.73 1 1 0.46 0.46 ©o
E;gﬁfopmoz:f;ri”g with respect to 6.70 R 173 1 1 3.87 3.87 o
Max. SAR Evaluation 4.00 R 1.73 1 1 2.31 231 oo
Test sample related
Test sample positioning 551 N 1 1 1 5.51 5.51 47
Device holder uncertainity 2.99 N 1 1 1 2.99 2.99 5
SAR drift measurement 5.00 R 1.73 1 1 2.89 2.89 oo
SAR scaling 0.00 R 1.73 1 1 0.00 0.00 oo
Phantom and set-up
Fs;:lrgsrznliinfhei(r:tlfr:gi uncertainty) 7.60 R 173 1 1 439 439 OO
Liquid conductivity (measured) 1.54 N 1 0.78 0.71 1.20 1.09 ©
Liquid permittivity (measured) 1.17 N 1 0.23 0.26 0.22 0.25 oo
Liquid conductivity (temperature uncert 2.93 R 1.73 0.78 0.71 1.32 1.20 ©
Liquid permittivity (temperature uncerta| 0.95 R 1.73 0.23 0.26 0.13 0.14 oo
Liquid conductivity - deviation from targ 5.00 R 1.73 0.64 0.43 1.85 1.24 oo
Liquid permittivity - deviation from targe 5.00 R 1.73 0.6 0.49 1.73 1.41 o
Combined standard uncertainty RSS 13.34 13.21 oo
Expanded uncertainty K=2 26.68 26.42

(95% confidence interval)
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Manufacturer Type / Model S/N Calib. Date Cali\t/)éllnter Calib.Due
SPEAG ELI Phantom - N/A N/A N/A
HP SAR System Control PC - N/A N/A N/A
Staubli CS8Cspeag-TX90 FO7/55B8A1/C/01 N/A N/A N/A
Staubli TX90 XLspeag FO7/55B8A1/A/01 N/A N/A N/A
Staubli Teach PDezq%ag;ééoySt'Ck) 5-0306 N/A N/A N/A
Staubli Light Alignment Sensor SE UKS 030 AA N/A N/A N/A
TESTO 608-H1/Thermometer 83348021 04/29/2022 | Annual | 04/29/2023
SPEAG DAE4 780 06/14/2022 | Annual | 06/14/2023
SPEAG E-Field Probe EX3DV4 3797 01/28/2022 | Annual | 01/28/2023
SPEAG Dipole D450V2 1007 05/27/2022 | Annual | 05/27/2023
Agilent Power Meter E4419B MY41291386 09/27/2022 | Annual | 09/27/2023
Agilent Power Meter N19T1A MY45101406 06/27/2022 | Annual | 06/27/2023
EMPOWER RF Power Amplifier 1084 06/20/2022 | Annual | 06/20/2023
Agilent Power Sensor N1921A MY55220026 08/02/2022 | Annual | 08/02/2023
Agilent Power Sensor SG1091286 09/27/2022 | Annual | 09/27/2023
Agilent Power Sensor MY41090873 02/07/2022 | Annual | 02/07/2023
SPEAG DAKS 3.5 1038 03/28/2022 | Annual | 03/28/2023
SPEAG DAKS_VNA R140 0141013 03/25/2022 | Annual | 03/25/2023
Agilent Directional Bridge 86205A 3140A04581 05/26/2022 | Annual | 05/26/2023
Agilent Signal Generator N5182A MY47070230 04/28/2022 | Annual | 04/28/2023
Agilent MXA Signal Analyzer N9020A MY50510407 06/07/2022 | Annual | 06/07/2023
HP Attenuator (3dB) 33340A 02427 08/25/2022 | Annual | 08/25/2023
HP Attenuator (20dB) 8493C 09271 08/25/2022 | Annual | 08/25/2023
Aeroflex/Weinschel | Fixed Coaxial Attenuator (30 dB) CE6106 11/15/2022 | Annual 11/15/2023
MICRO LAB LP Filter / LA-15N 10453 09/27/2022 | Annual | 09/27/2023

1. The E-field probe was calibrated by SPEAG, by the waveguide technique procedure. Dipole Verification measurement is

performed by HCT Lab. before each test. The brain/body simulating material is calibrated by HCT using the DAK-12 to

determine the conductivity and permittivity (dielectric constant) of the brain/body-equivalent material.
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15. Conclusion

The SAR measurement indicates that the EUT complies with the RF radiation exposure limits of the ANSI/IEEE
C95.1-2005.

These measurements are taken to simulate the RF effects exposure under worst-case conditions. Precise
laboratory measures were taken to assure repeatability of the tests.

The SAR measurement indicates that the EUT complies with the RF radiation exposure limits of the FCC and
Industry Canada. These measurements were taken to simulate the RF effects of RF exposure under worst-case
conditions. Precise laboratory measures were taken to assure repeatability of the tests. The results and
statements relate only to the item(s) tested.

F-TP22-03 (Rev. 04) Page 23 of 65



||
h’d Report No. HCT-SR-2212-FCO01-R1

16. References

[11 Federal Communications Commission, ET Docket 93-62, Guidelines for Evaluating the Environmental
Effects of Radio frequency Radiation, Aug. 1996.

[2] ANSI/IEEE C95.1 - 2005 , American National Standard safety levels with respect to human exposure to
radio frequency electromagnetic fields, 300 kHz to 300 GHz, New York: IEEE, Sept. 1992

[3] ANSI/IEEE C 95.1 - 2005, American National Standard safety levels with respect to human exposure to
radio frequency electromagnetic fields, 3 kHz to 300 GHz, New York: IEEE, 2006

[4 ANSI/IEEE C95.3 - 2002, IEEE Recommended Practice for the Measurement of Potentially Hazardous
Electromagnetic Fields - RF and Microwave, New York: December 2002.

[5] IEEE Standards Coordinating Committee 34 — [EEE Std. 1528-2013, IEEE Recommended Practice or
Determining the Peak Spatial-Average Specific Absorption Rate (SAR) in the Human Body from Wireless

Communications Devices

[6] NCRP, National Council on Radiation Protection and Measurements, Biological Effects and Exposure
Criteria for Radio Frequency Electromagnetic Fields, NCRP Report No. 86, 1986. Reprinted Feb. 1995.

[7] T. Schmid, O. Egger, N. Kuster, Automated E-field scanning system for dosimetric assessments, IEEE
Transaction on Microwave Theory and Techniques, vol. 44, Jan. 1996, pp. 105-113.

[8] K. Pokovic, T. Schmid, N. Kuster, Robust setup for precise calibration of E-field probes in tissue simulating
liquids at mobile communications frequencies, ICECOM97, Oct. 1997, pp. 120-124.

[9] K. Pokovic, T. Schmid, and N. Kuster, E-field Probe with improved isotropy in brain simulating liquids,
Proceedings of the ELMAR, Zadar, Croatia, June 23-25, 1996, pp. 172-175.

[10] Schmid & Partner Engineering AG, Application Note: Data Storage and Evaluation, June 1998, p2.

[11] V. Hombach, K. Meier, M. Burkhardt, E. Kuhn, N. Kuster, The Dependence of EM Energy Absorption upon
Human Head Modeling at 900 Mz, IEEE Transaction on Microwave Theory and Techniques, vol. 44 no. 10, Oct.
1996, pp. 1865-1873.

[12] N. Kuster and Q. Balzano, Energy absorption mechanism by biological bodies in the near field of dipole

antennas above 300 Mz IEEE Transaction on Vehicular Technology, vol. 41, no. 1, Feb. 1992, pp. 17-23.

[13] G. Hartsgrove, A. Kraszewski, A. Surowiec, Simulated Biological Materials for Electromagnetic Radiation

Absorption Studies, University of Ottawa, Bioelectro magnetics, Canada: 1987, pp. 29-36.

[14] Q. Balzano, O. Garay, T. Manning Jr., Electromagnetic Energy Exposure of Simulated Users of Portable

Cellular Telephones, IEEE Transactions on Vehicular Technology, vol. 44, no.3, Aug. 1995.

[15] W. Gander, Computer mathematick, Birkhaeuser, Basel, 1992.

F-TP22-03 (Rev. 04) Page 24 of 65



||
h’d Report No. HCT-SR-2212-FCO01-R1

[16] W.H. Press, S.A. Teukolsky, W.T. Vetterling, and B.P. Flannery, Numerical Recepies in C, The Art of Scientific
Computing, Second edition, Cambridge University Press, 1992.

[17] N. Kuster, R. Kastle, T. Schmid, Dosimetric evaluation of mobile communications equipment with known
precision, IEEE Transaction on Communications, vol. E80-B, no. 5, May 1997, pp. 645-652.

[18] CENELEC CLC/SC111B, European Prestandard (prENV 50166-2), Human Exposure to Electromagnetic
Fields High-frequency: 10 kHz-300 GHz, Jan. 1995.

[19] Prof. Dr. Niels Kuster, ETH, Eidgen@ssische Technische Hoschschule Zorich, Dosimetric Evaluation of the
Cellular Phone.

[20] IEC 62209-1, Human exposure to radio frequency fields from hand-held and body-mounted wireless
communication devices — Human models, instrumentation and procedures — Part 1:Procedure to determine
the specific absorption rate (SAR) for hand-held devices used in close proximity to the ear (frequency range
of 300 Mz to 3 GHz), July. 2076..

[21] IEC 62209-2, Human exposure to radio frequency fields from hand-held and body-mounted wireless
communication devices — Human models, instrumentation, and procedures — Part 2: Procedure to determine
the specific absorption rate (SAR) for wireless communication devices used in close proximity to the human
body (frequency range of 30 Mz to 6 GHz) Mar. 2010.

[22] Industry Canada RSS-102 Radio Frequency Exposure Compliance of Radio Communication Apparatus (All
Frequency Band) Issue 5, March 2015.

[23] Health Canada Safety Code 6 Limits of Human Exposure to Radio Frequency Electromagnetic Fields in
the Frequency Rage from 3 kHz — 300 GHz, 2009

[24] FCC SAR Test procedures for 2G-3G Devices, Mobile Hotspot and UMPC Device KDB 941225 DO1.
[25] SAR Measurement Guidance for IEEE 802.11 transmitters, KDB 248227 DO1v02r02

[26] SAR Evaluation of Handsets with Multiple Transmitters and Antennas KDB 648474 D03, D04.

[27] SAR Evaluation for Laptop, Notebook, Netbook and Tablet computers KDB 616217 D0O4.

[28] SAR Measurement and Reporting Requirements for 100 Mz — 6 GHz, KDB 865664 D01, D02.

[29] FCC General RF Exposure Guidance and SAR procedures for Dongles, KDB 447498 D01,D02.

F-TP22-03 (Rev. 04) Page 25 of 65



In] 2 H o

CUSTOMER SECRET

||
h’d Report No. HCT-SR-2212-FCO01-R1

Appendix A - TEST SETUP PHOTO

Please refer to test DUT Ant. Information &setup photo file no. as follows:

Report No.

HCT-SR-2212-FCO01-P
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Appendix B. — SAR Test Plots
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Test Laboratory: HCT CO., LTD

EUT Type: DMR/Analogue FM Portable Radio
Liquid Temperature: 229 °C

Ambient Temperature: 23.0 °C

Test Date: 11/24/2022

Communication System: UID 0, 450MHz(CE) (0); Frequency: 417 MHz;Duty Cycle: 1:1
Medium parameters used (interpolated): f = 417 MHz, 0 = 0.834 S/m; €, = 42.818; p = 1000 kg/m?3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3797; ConvF(10.19, 10.19, 10.19) @ 417 MHz; Calibrated: 2022-01-28
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn780; Calibrated: 2022-06-14

Phantom: ELI V4.0 (20deg probe tilt);

Measurement SW: DASY52, Version 52.10 (4);

DX485/Head Front 2ch Analog/Area Scan (8x20x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 4.34 W/kg

DX485/Head Front 2ch Analog/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm, dy=8mm,
dz=5mm

Reference Value = 69.46 VV/m; Power Drift = 0.01 dB

Peak SAR (extrapolated) = 5.03 W/kg

SAR(1 g) = 3.58 W/kg; SAR(10 g) = 2.71 W/kg

Smallest distance from peaks to all points 3 dB below: Larger than measurement grid (> 16 mm)
Ratio of SAR at M2 to SAR at M1 = 71.6%

Maximum value of SAR (measured) = 4.47 W/kg

-1.50

-3.00

-4.51

-6.01

-1.51

0 dB = 4.47 W/kg = 6.50 dBW/kg
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Test Laboratory: HCT CO,, LTD

EUT Type: DMR/Analogue FM Portable Radio
Liquid Temperature: 229 °C

Ambient Temperature: 23.0 °C

Test Date: 11/24/2022

Communication System: UID 0, 450MHz(CE) (0); Frequency: 400 MHz;Duty Cycle: 1:1
Medium parameters used: f = 400 MHz; o = 0.838 S/m; &, = 42.966; p = 1000 kg/m?3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3797; ConvF(10.19, 10.19, 10.19) @ 400 MHz; Calibrated: 2022-01-28
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn780; Calibrated: 2022-06-14

Phantom: ELI V4.0 (20deg probe tilt);

Measurement SW: DASY52, Version 52.10 (4);

DX485/Body Rear 1ch Analog/Area Scan (8x20x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 9.56 W/kg

DX485/Body Rear 1ch Analog/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm, dy=8mm, dz=5mm
Reference Value = 109.1V/m; Power Drift = -0.11 dB

Peak SAR (extrapolated) = 11.3 W/kg

SAR(1 g) = 7.88 W/kg; SAR(10 g) = 5.81 W/kg

Smallest distance from peaks to all points 3 dB below: Larger than measurement grid (> 16 mm)

Ratio of SAR at M2 to SAR at M1 = 69.5%

Maximum value of SAR (measured) = 9.97 W/kg

-1.53

-3.07

-4.60

-6.14

-f.67

0 dB = 9.97 W/kg = 9.99 dBW/kg
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W Verification Data (450 M)

Test Laboratory: HCT CO., LTD
Input Power 100 mW (20 dBm)
Liquid Temp: 229 T

Test Date: 11/24/2022

DUT: D450V2 - SN1007; Type: D450V2;

Communication System: UID 0, CW (0); Frequency: 450 MHz;Duty Cycle: 1:1
Medium parameters used: f = 450 MHz; o = 0.836 S/m; €, = 42.495; p = 1000 kg/m?
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3797; ConvF(10.19, 10.19, 10.19) @ 450 MHz; Calibrated: 2022-01-28
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn780; Calibrated: 2022-06-14

Phantom: ELI V4.0 (20deg probe tilt);

Measurement SW: DASY52, Version 52.10 (4);

Dipole/450MHz Head Verification/Area Scan (6x21x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.591 W/kg

Dipole/450MHz Head Verification/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm, dy=8mm,
dz=5mm

Reference Value = 28.64 VV/m; Power Drift = -0.09 dB

Peak SAR (extrapolated) = 0.740 W/kg

SAR(1g) = 0.468 W/kg; SAR(10 g) = 0.312 W/kg

Smallest distance from peaks to all points 3 dB below: Larger than measurement grid (> 16 mm)

Ratio of SAR at M2 to SAR at M1 = 63.4%

Maximum value of SAR (measured) = 0.638 W/kg

-2.04

-4.08

-6.13

-8.17

-10.21

0 dB = 0.638 W/kg = -1.95 dBW/kg
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Appendix D. — SAR Tissue Characterization

The brain and muscle mixtures consist of a viscous gel using hydrox-ethyl cellulose (HEC) gelling agent and
saline solution (see Table 3.1). Preservation with a bacteriacide is added and visual inspection is made to make
sure air bubbles are not trapped during the mixing process. The mixture is calibrated to obtain proper
dielectric constant (permittivity) and conductivity of the desired tissue. The mixture characterizations used for
the brain and muscle tissue simulating liquids are according to the data by C. Gabriel and G. Harts grove.

Ingredients Frecengy (i
(% by weight) 450
Tissue Type Head Body
Water 38.91 % 46.21 %
Salt (NaCl) 3.79% 2.34 %
Sugar 56.93 % 5117 %
HEC 0.25% 0.18 %
Bactericide 0.12 % 0.08 %
Triton X-100 - -
DGBE - -
Diethylene glycol hexyl ) )
ether
Salt: 99 % Pure Sodium Chloride Sugar: 98 % Pure Sucrose
Water: De-ionized, 16M resistivity HEC: Hydroxyethyl Cellulose
DGBE: 99 % Di(ethylene glycol) butyl ether, [2-(2-butoxyethoxy) ethanol]
Triton X-100(ultra-pure): Polyethylene glycol mono[4-(1,1,3,3-tetramethylbutyl)phenyl] ether

Composition of the Tissue Equivalent Matter
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Appendix E. — SAR System Validation

Per FCC KCB 865664 D02v0102, SAR system validation status should be document to confirm measurement
accuracy. The SAR systems (including SAR probes, system components and software versions) used for this
device were validated against its performance specifications prior to the SAR measurements. Reference
dipoles were used with the required tissue- equivalent media for system validation, according to the
procedures outlined in IEEE 1528-2013 and FCC KDB 865664 DO1v0104. Since SAR probe calibrations are
frequency dependent, each probe calibration point was validated at a frequency within the valid frequency
range of the probe calibration point, using the system that normally operates with the probe for routine SAR
measurements and according to the required tissue-equivalent media.

A tabulated summary of the system validation status including the validation date(s), measurement
frequencies, SAR probes and tissue dielectric parameters has been included.

SAR Probe Dielectric Parameters CW Validation Modulation Validation
System | Probe F_’rrobe Calibration [Dipole Date Measured | Measured .. .| Probe Probe MOD. | Duty
ype Poi o ductivi Sensitivity L - |lsotro T F PAR
No. oint Permittivity|Conductivity inearity a ype |Factor
1 3797 [EX3DV4|Body | 450 [1007 |01/28/2022 | 43.5 0.87 PASS | PASS |PASS| N/A | N/A | N/A

SAR System Validation Summary 10g

Note;

All measurement were performed using probes calibrated for CW signal only. Modulations in the table above
represent test configurations for which the measurement system has been validated per FCC KDB Publication
865664 DO1vOT04. SAR system were validated for modulated signals with a periodic duty cycle, such as GMSK,
or with a high peak to average ratio (>5 dB), such as OFDM according to KDB 865664 D0O1v01r04.
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Appendix F. — Probe Calibration Data
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Power maler NRP SN 104778 00-Apr-21 (No. 217.03261/03292) Apr-22

Power senmor NRP2Z91 SN: 103244 08-Apr-21 (No. 217.05261) Apr-22

Prower sersor NRP.21 5N: 103245 00-Apr21 (No. 217-08262) Apr-22

Referance 20 4B At SN OC25852 (20x) 09-Apr-21 (No. 217-03343) -22

DAE4 SN 880 13-0ct-21 (No. DAES-860_Oct21) Oce-22

Referance Probe ES30VZ SN 3013 27:Dac-21 (No. ES3-3043 Dec21) Doc-22

Secondary Stendands D Check Data (In house) Schadulnd Checs

Powar meser 44198 SN GBA1293874 06-Apr16 (in house checx Jun-20) n house check: Jun-22

Power sansor E44120 SN: MY41468087 Of-Apr-18 {in house chack Jun-20) In house chook: Jun-22

Powar sensor E44124 SN 000110210 0&-Apr16 {in house check Jun-20) I howse chock: Ain-22

RF penaralor HF #6480 SN USS522001700 Od-Aug-89 (in house check Jun-20) In house check Jun-22

Network Aratvzer EB355A SN: US41080477 31-Mar-14 (n house chack Oct-20) In house chack: Oct-22
Function

Cafibrated by

Approved hy:

22060 Fabruary 1, 2022

mwmmwmummhmmummommmmdwm,

Certificato No; EX3-3797_Jan22 Pape 10f22

Report No. HCT-SR-2212-FCO01-R1

Page 35 of 65




F-TP22-03 (Rev. 04)

ini ™

H| E

CUSTOMER SECRET

Calibration Laboratory of

S Bchweizerischer Kallbrierdienst
Schmid & Partner C  Service suisse d'étalonnage
Engineering AG g  Servisio svizzero @ tacatura
Zeughoussirasse 43, 800K Zurich, Switzecland Swiss Calibration Service
Actredied by he Swiss Accreditation Servoe (SAS) Accreditation No.: SCS 0108
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Multiiaternl Agreement for the recognition of calibration certificates
Glossary:
TSL tissua simulating liguid
NORMx,y.z sansitivity in free space
ConvF sansitivity in TSL / NORMx.y,z
DCP diode compression point
CF crast factar (1/duty_cycle) of the RF signal
ABCD modulstion dependent linearization parameters
Polarization ¢ o rotatien around probe axis
Polarzation 5 3 rotation around an axis that is in the plane normal to probe axis (at measurement center),
0., 8 =0 is normal lo probe axis
Connector Angle information used in DASY system to align probe sensor X o the robot coordinate system

Calibration is Performed According to the Following Standards:
a) |ECAEEE 62208-1528, "Measurement Procedure For The Assessment Of Specific Absorption Rate Of Human
Exposura To Radlo Frequency Fields From Hand-Held And Body-Wom Wireless Communication Davices -
Part 1628: Human Models, Instrumentation And Procedures (Fraquency Range of 4 MHz to 10 GHz)", October
2020,
b) KDB BE5664, "SAR Measurement Requirements for 100 MHz to 8 GHz"

Methods Applied and Interpretation of Parameters:

* NORMx.y,z: Assessed for E-field polarization & = 0 (f < 800 MHz in TEM-celf; { > 1800 MHz: R22 wavaguide).
NORMx.y,z are only intermediate values, |.e., the uncertainties of NORMx.y,z does not affect the EZ-field
uncertainty Inslde TSL (see below CanvF),

= NORM(fix,y.z = NORMx.y,z * frequancy_response (see Frequency Response Chart). This linearization is
impiemented in DASY4 software versions kater than 4.2. The ungertainty of the frequency response Is included
In the stated uncertainty of ConvF.

* DCPx.y,z: DCP are numerical linearization parameters assessed based on the dala of powear sweep with CW
signal (no uncertainty required). DCP does not depend on frequency nor media

» PAR:PAR is the Peak to Average Ratio that is not calibrated but detsrmined based on the signal
characteristics

* Axyz Bryr Cxy.x Dxyr VRxyx A 8, C, Dare numerics! linearization parameters assassed based on
the data of power sweep for specific modulation signal. The parameters do not depend on frequency nar
media. VR is the maximum calibration range expressed in RMS voltage across the diode.

*  ConvF and Boundary Effect Parameters: Assessed In fiat phantom using E-field (or Temperature Transfer
Standard for f < 800 MHz) and Inslde waveguide using analytical fleld distributions based oa powoer
measurements for f > 800 MHz. The same setups are used for assessment of the parametess applied for
boundary compensation (alphs, depth) of which typical uncentainty values are given. These parametars are
used In DASY4 software to improve probe accuracy ciose o the boundary, The sensitivity In TSL corresponds
ta NORMx,y.z * ConvF whereby the uncertainty correspands to that given for ConvF. A frequency dependant
CanvF is used in DASY version 4.4 and higher which allows extanding the validity from £ 50 MHz 10 £ 100
MHz

» Spherical isctropy (30 deviation from isafrogy): in & fiedd of low gradients realized using a fat phantom
exposed by a patch antenna.

*  Sensor Offsel: The seasor offsat corresponds to the offset of virtual measurement center from the probe tip
(on probe axis). No tolerance raquired.

* Cannectar Angle: The angle |s assessad uging the information gained by determining the NORMx (no
uncertainty requirad),
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Basic Calibration Parameters

Report No. HCT-SR-2212-FCO01-R1

Sensor X Sensor Y Sensor Z Unc (k2) |
Narm {uVAV/m)*¥» 0.61 0.55 0.55 2101 %
DCP (mV)® 98.9 89.0 959
Calibration Results for Modulation Response =
uiD Communication System Name A B C [}] VR Max Max
dB dBuv dB8 mv day, Une®
=2 {k=2)
0 oW X | 000 | 000 | 100 | GO0 | 1747 | £33% | £47%
Y1 000 | 000 | to00 168.3
Z | 000 | 000 | %.00 168.0
10352- | Puise Wavelorm (200Hz, 10%) X | 2000 | 9188 | 2074 | 1000 | 600 | t40% | £90%
AAA Y | 2000 | 6204 | 21.14 0.0
Z | 2000 | 98214 | 2082 60.0
10353 | Pulse Wayeform (200Hz, 20%) X | 2000 | 9320 | 2046 | G99 | BOO | t25% | £t06%
AAA Y | 2000 | 8320 | 2052 80.0
Z | 2000 | B432 | 2084 80.0 |
10354 | Pulse Wavefarm (200Hz. 40%) X | 2000 | 9737 | 2123 | 398 | 950 | t14% | 06 %
AAA Y | 2000 | 9519 | 19.97 950
) Z | 2000 | 9897 | 21.70 850
10356- | Pulso Wavetorm (200Hz. 60%) X | 2000 | 10281 | 2244 | 222 | 1200 | +12% | 0.8%
AAA Y | 2000 | 9481 | 16.36 1200
Z | 2000 | 10257 | 21.96 120.0
10367- | QPSK Wavelorm, | MHz X | 174 | 6704 | 1588 | 1.00 | 1500 | £27% | £96%
AAA Y 56 | 6523 | 1423 150.0
Z 58 | 6548 | 14.38 150.0
10388- | QPSK Waveform, 10 MHz X | 235 | 6898 | 1625 | 000 50.0 | t00% | 266%
AAA Y | 210 | 67.06 | 1508 150.0
Z | 211 | 6714 | 15140 150.
10396 | B&QAM Wavelorm, 100 kHx X 90 | 8987 | 1869 | 301 | 1500 | 20L% | 206%
AAA v 72 | 68,57 | 17.95 | 1500
Z 77 | 06945 | 1828 150,
10380- | G4-QAM Wavelonm, 40 MHz X | 360 | 6759 | 1608 | 00D | 1500 | +20% | 296%
AAA Y 44 | 66.71 | 1551 150.0_
Z 45 | 66.77 | 15858 150.0
10414~ | WLAN CCOF, 64-QAM, A0MHz X | 496 | 6600 | 1580 | 000 | 1500 | t38% | 296%
AAA Y | 485 | 6552 | 1548 150.0
Z | %82 | 6552 | 1546 150.0
Note: For details on UID parameters see Appendix

The ed uncertainty of measurement Is stated as the standard uncertainty of measurement
multiplied by the coverage factor k=2, which for a normal distribution corresponds to a coverage
probability of approximately 95%.

* The uncertaintes of Nom X,¥,Z de not aflect the E*fiokd uncenanty inside TSL (see Paga 5)
k. L

* Numetical Unearzation p - ur na

* Uncerdainty is detsrmined using the max. Geviation fram linear resp applying guisr distribution and = expr for the squane of Lhe
fakd valuo
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DASY/EASY - Parameters of Probe: EX3DV4 - SN:3797

Sensor Model Parameters
c1 c2 a T T2 T3 T4 T5 T8
fF fF v maV* | msV! ms v v
X 458 345.47 36.26 15.78 0.00 5.10 0.31 0.43 1.0%
¥ 454 347,68 37.00 12.76 024 510 0.00 0.48 1.01
Z 431 326.40 36.31 12.39 0.00 5.10 0.88 0.30 1.01
Other Probe Parameters
if Sensor Arrangement Triangular
1ConnecmrAngIe (") -1118
i Mechanical Surface Detection Mods enabled
Optical Surface Dedection Mode disabled
Probe Overalf Langth 337 mm
Probe Body Diameter 10 mm
Tip Length 9 mm
Tip Diameter 28 mm
Proba Tip to Sensor X Callbration Point 1 mm
Proba Tip to Sensor Y Calibration Paint 1 mm
Probe Tip to Sensor Z Calibration Paint 1T mm
Recommended Measurement Distance from Surface 1.4 mm

Note: Measurerment distarice from surface cah be Increased to 3-4 mm for an Aves Scan job

Certificate No: EX3-3797 _lan22
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Calibration Parameter Determined in Head Tissue Simulating Media

Relative | Conductivity | Depth @ Unc
1{(MHz)® | Permittivity” (Sim)” ConvF X | ConvF Y | ConvFZ | Alpha®| (mm) |  {k=2)
150 52.3 0.76 1174 | 1174 | 1174 | 000 | 100 | +13.3%
450 43.6 0.87 1018 | 1018 | 019 | 018 | 130 | +133%
750 41.9 0.89 9.30 230 8.30 054 | 080 | +120%
835 416 0.90 9.11 9.11 9.11 035 | 108 | +120%
900 415 097 8.85 8.85 8.85 045 | 092 | +120%
1750 40.1 1.37 8.15 8.16 8.15 030 | 088 | +120%
1900 40.0 1.40 7.83 7.83 7.83 033 | 086 | +120%
2300 395 1.67 7.42 7.42 7.42 031 | 000 | +120%
2450 39.2 1,80 7.31 7.31 7.31 038 | 000 | +120%
2600 30.0 1.96 7.21 7.21 7.21 038 | 090 | +120%
3300 38.2 27 6.80 .60 6.80 035 | 130 | $131%
3800 379 2.91 6.45 6.45 6.45 036 | 130 | 2131%
3700 377 a2 6.28 6.26 6.28 035 | 130 | +131%
3000 ars 332 6.22 6.22 6.22 040 | 180 | +131%
4100 37.2 3,53 6.16 8.18 6.16 040 | 180 | =131%
4400 8.9 3.84 6.07 6.07 6.07 040 | 170 | £131%
4600 3.7 4,04 6,01 .01 8.01 040 | 170 | £131%
4800 5.4 425 5.00 5.0 590 040 | 170 | £131%
4050 383 4.40 5.78 578 578 040 | 180 | =£131%
5250 359 a.71 4.0 4.90 4.90 040 | 180 | £131%
5600 35.5 5.07 458 4.56 4.56 040 | 180 | £131%
5750 354 522 4.70 4.70 4.70 040 | 180 | =131%
5800 35.3 8.27 465 4,85 485 040 | 180 | £131%

¥ Frequency valldity above 300 MHz of & 100 MHz only apgiies for DASY vé, 4 and higher {see Page 7), ese 1| s resiicted 10 1 506 Midz. The
uncertainly is the RSS of the CanvF uncerainty &l calibration fraquency and tha uncastainty for tha indicated freguency band Fraquenay valdly
below 300 Miz is £ 10, 25, 40, 50 and 70 Mz for CornF sssessments a1 3044, 128, 150 and 220 MH2 respectively. Validty of Convi assessed ol
OMHZQMM&WCMW“QWQ&“M&MbGHzfmqumyvdmeobe 110 Miee

" At fraquencies below 3 GHz., the vallaily of E5sue paramelees (¢ and o) cor be relaxed o = 105 1T hgud compansatian fammula ts appled 1o

mestured SAR vatlues. At foquencies above 3 GHz. the vaildity of lisson per (e #nd n) bs 102 5% Tha uncananty s (he RSE of
he CanvF™ uncestainty for indicated tarpet tissie paramelen
9 AlphalDepth s deteminsd ouring calbration. SPEAG It the o Y due 8 ihe y eHect afler componaation i

always less than + mwmm:m-mub-numtmm'mumummuwmmmmmnp
diamater from the boundary
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Frequency Response of E-Field
(TEM-Cell:ifi110 EXX, Waveguide: R22)

500 1000 1500 2000 2500 3000

f [MHz]
o _* |
TEM R22

Uncertainty of Frequency Response of E-field: £ 6.3% (k=2)
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Uncertainty of Axial Isotropy Assessmant: £ 0.5% (k=2)
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Dynamic Range f(SARhead)
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Uncertainty of Linearity Assessment: £ 0,6% (k=2)
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Conversion Factor Assessment
f=83

835 MHz WGLS R9 (H_corwF)

f = 1800 MH2, WGLS R22 (H_comvF)
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Deviation from Isotropy in Liquid
Error (¢, 8), f =900 MHz
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Uncartainty of Spherical Isotropy Assesament: £ 2.6% (k=2)
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Appendix: Modulation Calibration Parameters
uiD Rev | Communication System Name Group PAR Une®
0]f- cw cwW 000 | 247 %

10010 | CAS | SAR Validation (Square, 100ms, 10ms) Tast 1000 | 296%
10011 | CAB | UMTS-FRD (WCOMA) WCEMA 2m 296 %
10012 | CAB | IEEE B02,11b WIF) 2.4 GHz (DSSS, 1 Mbps) WLAN 1.87 296%
10013 | CAB | |EEE 802,11g WIFi 2.4 GHz (DSSS-OFDM, 6 Mops) WLAN 040 £96%
10021 | DAC | GSMFDD (TDMA, GMSK) GSM 9.39 £96%
10023 | DAC | GPRS-FDD (TDMA, GMSK, TN 0) GSM 9.57 £9.6%
10024 | OAC | GPRS-FDD {TOMA, GMSX, TN 0-1) GSM 6.56 £96%
10025 | DAC | EDGE-FDD (TOMA, BPSK, TN 0) GSM 1262 | +£96%
10026 | DAC | EDGE-FDD (TDMA, 8P8K, TN 0-1) GSM 9.55 +9.6%
10027 | DAC | GPRS-FDD (TOMA, GMSK, TN 0-1-2) GSM 480 +96%
10028 | DAC | GPRS-FDD {TOMA. GMSK, TN 0-1-2-3) GSM 3.55 +06%
10029 | DAC | EDGE-FDD (TOMA. 8PSK, TN 0-1-2} GSM 7.78 £96%
10030 | CAA | IEEE 802 15.1 Blustoo® (GFSK, DH1) Bluetouth 530 +9.6%
10031 | CAA | IEEE 802 15,1 Blustoo® (GFSK, DM3) Sluetooth 1.87 +0.6%
10032 | CAA | IEEE B0O2.15.1 Blustooth (GFSK, DrS) Blustosth 1.16 +06 %
10033 | CAA | IEEE 802.15.1 Blustoo® (PN4.DOPSK, DH1) Bluwiouth 7.74 £ 8.6%
10034 | CAA | IEEE BO2 15.1 Blustoo® (P4-DOPSK, DHI) Blustooth 453 06 %
10035 | CAA | IEEE 802.156.1 Blusioo® (PUA-DOPSK, DHS) Bluwioh 383 | +06%
10036 | CAA | IEEE 202 15,1 Blustootn (B-DPSK, DH1) Bluetonth am +06%
10037 | CAA | IEEE B02.16.1 Blustoo (B-DPSK. DH3) Blusdooth 477 + 9.6 %
10038 | CAA | IEEE 802.15.1 Blustooth (B-DPSK. DHS) Bluetooth 410 +9.6%
10039 | CAB | CDMA2000 (1xRTT, RC1) COMA2000 457 +06%
10042 | CAB | 1S-54 /15136 FDO (TDMAFDM, PL4-DCOPSK, Hatfrate) AMPS 778 +£06%
10044 | CAA | ISGVEIATIA-S5S FOO (FOMA, FM) AMPS 0.00 +96%
10048 | CAA | DECT (TDD, TDMAFDM, GFSK, Full Slot, 24) DECT 1380 | 496%
10049 | CAA | DECT (TDD, TOMAFDM, GFSK, Doubla Slot, 12) DECT 1079 | £88%
10056 | CAA | UMTS-TDO (TD-SCOMA, 1.28 Mcps) TD-SCOMA 11.01 296%
10058 | DAC | EDGE-FDO (TOMA. 8PSK. TN D-1.2-3} GSM 6.52 £ 9.6 %
10069 | CAB | IEEE 802.11b WIFi 2.4 GHz (DSSS. 2 Mops) WLAN 212 296%
10060 | CAB | IEEE 802 11b WiFi 2.4 GHz {DSSS. 5.5 Mbps) WLAN 2.83 286 %
10067 | CAB | IEEE 802.11b WIFi 2.4 GHz {DSSS. 11 Mbps) WLAN 360 296%
10062 | CAD | IEEE 802.11ah WIFi § GHz (OFDM, 8 Mbpa) WLAN B.66 206%
10083 | CAD | IEEE 802.1%ah WiFi § GHz (OFDM, 8 Mbpa) WLAN B63 |296%
10064 | CAD | IEEE 802 11ah WIFi 5 GHz {OFOM. 12 Mops) WLAN 9.00 =96%
10085 | CAD | IEEE 802.11ah WIFi & GHz (OFDA. 18 Mops) WLAN 9.00 +96%
10066 | CAD | 1EEE 802 11ah WiFi 4 GHz {OFDM, 24 Mops: WLAN 9.38 +96%
10067 | CAD | IEEE 802.11ah WiFl § GHz (OFOM, 36 Mops) WLAN 1092 [ 296%
10068 | CAD | IEEE 802.11aM WiFi 5 GHz {OFDM, 48 Mops} WLAN 1024 | 296%
1006€ | CAD | 1EEE 802.11ah WiFi 5 Griz (OFDM, 54 Mops} WLAN 1056 |+96%
10071 | CAB | IEEE 802 11g WiFi 2.4 Griz {DESSXOFDM. 6 Mops) WLAN 0.83 *9.6%
10072 | CAB | IEEE 802.11g WIFi 2.4 GHz (DSSS/IOFDM. 12 Mops) WLAN 062 +6.6%
10073 | CAB | IEEE 802.11g WIFi Z 4 GHz (DSSSIOFDM. 18 Mbps) WLAN 9.04 *9.6%
10074 | CAB | IEEE 802.11g WIFi 2.4 GHz {DSSS/OFDM, 24 Mbps) WLAN 1030 | +96%
10075 | CAB | IEEE 802 11g WIF| 2 4 GHz (DSSS/OFDM. 36 Mbps) WLAN W77 [ 206%
10076 | CAB | IEEE 802.11g WIFi 2.4 GHz {DSSSIOFDM. 48 Mbps) WLAN 1004 [ +96%
10077 | CAB | 1EEE 802.11g WIF| 24 GHz (DSSSIOFDM. 54 Mbps) WLAN 1100 1 £D6%
10081 | CAB | COMA2000 (1xRTT, RC3) COMA2000 397 £ 9.6 %
10062 | CAB | 15-54/5-136 FDD (TOMAFDM. Pi4-DOPSK. Fullrate) AMPS 477 £0.6%
10090 | DAC | GPRS-FDD (TDMA. GMSHK. TN 0-4) GSM 658 +9.6%
10097 | CAB | UMTSFD0 (HSOPA) WCDOMA 398 + 9.6 %
10098 | CAB | UMTS-F00 (HSUPA, Subilest 2) WCDMA 308 + 8.6 %
10099 | DAC | EDGE-FOD (TDMA 8PSK. TN (-4) GSM 9.55 +9.6%
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10100 | CAE | LTE-FDO {SCFDMA. 100% RB. 20 MHz, OPSK) LTE-FOD 567 z96%
10101 | CAE | LTE-FDD (SC-FOMA. 100% RB. 20 MHz. 16-QAM) LTE-FOD 642 £96%
10102 | CAE | LTE-FDO {SCFDMA. 100% R8. 20 Mrz. 64-QAM) LTE-FDD 6.60 £96%
10103 | CAG | LTE-TDO (SC-FOMA, 100% RE, 20 Mz, TPSK) LTE-TOD 929 +£96%
10104 | CAG | LTE-TDO (SCFDMA, 100% RS, 20 MHz. 16-0AM) LTE-TDO 997 +96%
10105 | CAG | LTE-TDO (SC-FDMA, 100% RE, 20 MHz. B3-0AM) LTE-TOD 1001 1 +£96%
10108 | CAG | LTE-FDO (SC-FDMA, 100% RS, 10 MHz. 0PSK) LTE-FDO 5.80 +06%
10109 | CAG | LTE-FOD (SC-FDMA, 100% RS, 10 MHz. 16-0QAM) LTE-FDD 643 £96%
10110 | CAG_| LTE-FDO (SC-FDMA, 100% RS, 5 MHz, QPSK) LTE-FDO 575 +96%
10111 | CAG - | LTEFOD (SC-FDMA, 100% RS, 5 MMz, 16-QAM) LTE-FDD 6.44 L 96%
10112 | CAG | LTE-FDO (SC-FDMA, 100% RS, 10 MHz. 6£-QAM) LTE-FDD 6.59 +9.6%
10113 | CAG - | LTE-FDD (SC-FOMA, 100% RS, 5 MHz, 64-QAM) LTE-FDO 6.82 196%
10194 | CAD | IEEE 802 11n (HT Greenfield. 13.5 Maps, BPSK) WLAN 810 196 %
10115 | CAD | {EEE 802.13n (HT Gresnfiekl, 81 Mbps, 10-QAM) WLAN B.40 21956 %
10316 | CAD | [EEE 802,110 (HT Greanfieid. 135 Mbos. 84-QAM) WLAN B.15 L96%
10117 | CAD | IEEE 802.11n (HT Mixed, 13.5 Maps, BPSK) WLAN 8.07 296%
10118 | CAD | IEEE B02.11n (HT Mixad. #1 Mbps, 16-QAM) WLAN 8.59 +96%
10118 | CAD | EEEE B02.11n (HT Mixed. 135 Mbps, 64-0AM) WLAN 813 296 %
10140 | CAE | LTE-FDD (SC-FDMA, 100% RB, 15 MHz, 16-OAM) LTE-FDD 6.48 *96%
10141 | CAE | LTE-FDD (SC-FDMA, 100% RB, 15 MHz, 84-0AM) LTE-FDD 653 +06%
10142 | CAE | LTE-FDD (SC-FDMA, 100% RB. 3 MHz2. OPSK) LTE-FDD 573 +96%
10143 | CAE | LTE-FDD (SC-FDMA, 100% RE, 3 MHz, 18-QAM) LTE-FDD 6.35 +96%
10144 | CAE | LTE-FDD (SC-FOMA, 100% RE. 3 MHz, 64-CAM) LTE-FDD 6.65 +06%
10145 | CAF | LTE-FDD (SC-FDMA, 100% RB, 1.4 MHz, GPSK) LTE-FDD 576 £0.0%
10146 | CAF | LTE-FDD (SC-FOMA, 100% RE, 1.4 MHz, 16-QAM) LTEFDD 641 £0.6%
10147 | CAF | LTE-FDD [SC-FOMA. 100% RE. 1.4 MHz, 64-QAM) LTE-FDD 672 +0.6%
10149 | CAE | LTE-FDD {SC-FOMA, 50% RS, 20 MHz, 18-QAM) LTE-FOD 6.42 £96%
10150 | CAE | LTE-FDD (SC-FOMA. 50% RS, 20 MMz, 62-QAM) LTE-FOD 6.60 £ 9.6%
10151 | CAG | LTE-TDD (SC-FOMA, 50% RS, 20 MHz, QPSK) LTE-TOD 928 £0.6%
10152 | CAG | LTE-TDD (SC-FOMA. 50% RS, 20 MHz, 16-QAM) LTE-TDD 992 +96%
10153 | CAG | LTE-TDOD (SC-FOMA. 50% RS, 20 MHz, 6£-QAM) LTE-TDD 1005 | +98%
10164 | CAG | LTE-FDO (SC-FOMA, 50% RS, 10 MHz, OPSK) LTE.FDD 575 2 9.6%
10155 | CAG | LTE-FDO (SC-FOMA, 50% RS, 10 MHz, 16.-QAM) LTE-FDO 6.43 88 %
10156 | CAG | LTE-FDO (SC-FOMA. 50% RS, 5 MHz. QPSK) LTE-FDO 5.79 £9.6%
10157 | CAG | LTE-FDO (SC-FOMA. 50% RS, 5 MHZ 16-0AM) LTE-FDD 6.49 296 %
10158 | CAG | LTE-FDO (SC-FDMA. 50% RS, 10 MH2, 64-QAM) LTE-FDD 6.62 £96%
10150 | CAG | LTE-FOO (SC-FDMA. 50% RB, 5 MHz 85-QAN) LTE-FOD 6.56 296%
10160 | CAE | LTE-FDO (SC-FDMA. 50% RS, 15 MMz, OPSK) LTE-FDC 582 98 %
10181 | CAE | LTE-FDO (SCFDMA, 50% RB, 15 MHz, 16-QAM) LTE-FOD 6,43 296%
10162 | CAE | LTE-FDO (SC-FOMA, 50% RB, 15 MMz, 64-QaM) LYE-FDD 6.58 296 %
10166 | CAF | LTE-FDD (SC-FOMA, 50% RB, 1.4 MHz, QPSX) LYE-FOD 546 £96%
10167 | CAF | LTE-FDOD (SC-FDMA, 50% RB. 1.4 MHz, 16-QaM) LYE-FDD 8.21 296 %
10168 | CAF | LTE-FDO (SC-FDMA, 50% RB, 1.4 MHz, 64.0AM) LTE-FDD 6.79 98 %
10168 | CAE | LTE-FDO (SC-FDMA, 1 RB, 20 MHz, QPSK) LTE-FDD 573 +96%
10470 | CAE | LTE-FOD (SC-FDMA, 1 RB, 20 MHz, 168-QAM) LTE-FDD 652 £9.6%
10171 | AAE | LTE-FOD (SC-FOMA, 1 RB, 20 MHz, 64-0AM) LTEFDD 6.49 +06%
10172 | CAG | LTE-TDD (SC-FDMA, 1 RB, 20 MHz, QPSK) LTE-TDD 921 +06%
10173 | CAG | LTE-TDO (SC-FDMA, 1 RB, 20 MHz, 16-QAM) LTE-TDD G48 +96%
10174 | CAG | LTE-TOD (SC-FOMA. t RB, 20 MHz, 84-QAM) LTE-TDD 1025 | 206%
10175 | CAG | LTE-FDO (SC-FOMA, 1 RB, 10 MHz, QPSK) LTE-FDD 572 £ 9.6 %
10176 | CAG | LTE-FDD (SO-FOMA. 1 RB, 10 MMz, 18-QAM) LTE-FDD 6.52 +96%
10477 | CAl | LTE-FDD (SC-FOMA, 1 RB, 5 Mriz, QPSK) LTE-FDD 573 £ 896%
10178 | CAG | LTE-FDD (SC-FOMA, 1 RB. 5 MHz. 18-QAM) LTE-FDD 852 +9.6 %
10178 | CAG | LTE-FDD (SC-FDMA, 1 RB. 10 MHz, 84-QAM) LTE-FDD 8.50 +0.6%
10180 | CAG | LTE-FOD (SC-FDMA, | RE, 5 MHz. 84-QAM) LTE-FDD 6.50 +96%
10161 | CAE | LTE-FDD (SC-FDMA, 1 RB, 15 MHz, QPSK) LTE-FDD 513 +96%
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10182 | CAE | LTE-FDD (SCFOMA. 1 RS, 15 MHz. 15-0AM) LTE-FDD 652 +06%
10183 | AAD | LTE-FDD (SC-FOMA, 1 B8, 15 MHz. 64-0AM) LTE-FOD 5.50 £9.6%
10184 | CAE | LTE-FOD (SC-FDMA, 1 RB, 3 Miz, QPEK) LTE-FOD 573 £0.6%
10185 | CAE | LYE-FUD (SC-FOMA, 1 RB, 3 MHz, 18-0AM) LTE-FOD 6.51 +0.6%
10186 | AAE | LTE-FDD (SC-FOMA, 1 8B, 3 Mhz, 64-QAM) LTE-FDD 6.50 £06%
10187 | CAF | LTE-FDOD (SC-FOMA. 1 RB, 1.4 MHz, OPSK) LTE-FOD 573 +90.6%
10188 | CAF | LTE.FDD (SC-FOMA. 1 RB, 1.4 MHz, 18-0AM) LTE-FOD 652 +96%
10189 | AAF | LTEFDD (SC-FOMA, 1 RB, 1.4 MHz. 54-0AM) LTE-FDD 6.50 + 0.6 %
10183 | CAD | IEEE 802.11n (HT Greenfield, 6.5 Mbps, BPSK} WLAN 800 +96%
10194 | CAD | IEEE 802.11n (HT Geeenfisld, 39 Mbps, 16-QAM) WLAN 812 +9.6%
10165 | CAD | IEEE 802.11n (HT Greenflald, B5 Mbps. 84.QAM) WLAN 821 +96%
10196 | CAD | IEEE 802.11n (HT Muxed, 6.5 Mups. BPSK) WLAN 810 +9.6%
10187 | CAD | IEEE 802.11n (HT Mixed, 39 Mbpa, 16-QAM) WLAN 813 £96%
10188 | CAD | IEEE 802.11n (HT Mixed, 65 Mbps. 64-0AM) WALAN 827 +9.6%
10218 | CAD | IEEE 802 110 (HT Mied, 7.2 Mops, BPSK) WLAN 803 +9.6%
10220 | CAD | IEEE 802.11n (HT Mixed, 43.3 Mbps. 16-QAM) WLAN 813 £9.6%
10221 | CAD | IEEE 802 11n (HT Mixed, 72.2 Mbps, 64-QAM) WEAN 827 £96%
10222 | CAD | |EEE 802.11n (HT Muad, 15 Mbps. BPSK) WLAN 806 1+ 0.6 %
10223 | CAD | IEEE 802 11n (HT Mued, 80 Mbps. 16-QAM) WEAN 848 4 06%
10224 | CAD | IEEE 802.11n (HT Mxed, 150 Mups, 64-0AM) WLAN 8.08 +86%
10225 | CAB | UMTSFDD (HSPA+) WCOMA 597 +86%
1022¢ | CAS | LTE-TOD (SC-FOMA, 1 RB, 1.4 MMz 16-QAM) LTE-TDD 9.49 +06%
10227 | CAB | LTE-TDD (SC-FDMA, 1 RB, 1.4 MMz, 64-QAM) LTE-TDD 10.26 | +96%
10228 | CAS | LYE-TDO (SC-FOMA, 1 RB, 1.4 MHz. GPSK) LTE-TDO 022 +06%
10220 | CAD | LTE-TDO (SC-FOMA, 1 RB, 3 Mriz. 16-QAM) LTE-TDD 9.48 1 9.6 %
10230 | CAD | LTE-TDOD (SC-FOMA, 1 RB, 3 MMz, 64.QAM) LTE.TOO 1025 | +9.6%
1023t | CAD | LTE-TOO (SC-FOMA, 1 RE, 3 Mriz. QPSK) LTE-TDD 918 £96%
10232 | CAG | LTE-TDO (SC-FDMA. 1 RB, 5 MHz, 16-QAM) LTE-TDO 9.48 + 9.8 %
10233 | CAG | LTE.TDO (SC-FOMA, 1 RB, 5 MHz. B4-QAM) LTE-TRO 1025 | £66%
10234 | CAG | LTE-TDO (SC-FDMA. 1 RS, 5 MHz, GPSK) LTE-TOO 921 +98%
10235 | CAG | LTE-TDO (SCFOMA. 1 RB, 10 MHz. 16-GAM) LTE-TOO 943 +56%
10236 | CAG | LTE-TDO (SC-FOMA. 1 RB, 10 MHz. E4-QAM) LTE-TDD 1025 | +8.6%
10237 | CAG | LTE-TDO (SCFDMA. 188, 10 MHz, OPSK} LTE-TDO 921 156 %
10238 | CAF | LTE-TDOD (SC-FODMA. 1 R8, 15 MHz. 16-QAM) LYE-TDD 9.48 +96 5%
102539 | CAF | LTE-TDO (SC-FOMA. 1 RB, 15 MHz. 54-GAM) LYE-TDO 1025 | +956%
10240 | CAF | LTE-TDO (SC-FDMA. 1 RB, 15 MMz, QPSK) LYE-TOD 8.21 +9.6%
10241 | CAR | LTE-TDO (SCFDMA. 50% RB. 1.4 MHz. 16-QAM) LTE-TDO 982 9.6 %
10242 | CAS | LTE-TDO (SC-FOMA. 50% RE, 1.4 MHz. #4.0AM) LTE-TOD a.86 +96%
10243 | CA8 | LTE-TDO (SCFOMA. 650% RB. 1.4 MHz. GPSK) LTE-TDD 946 +96%
10244 | CAD | LTE-TDO (SC-FOMA. 50% RE, 3 Mhiz. 16-QAM) LTE-TDD 1006 | £96%
10245 | CAD | LTE-TDO (SC-FOMA. 50% RB. I Mz, 84-0AM) LTE-TDD 1006 | 296%
10246 | CAD | LTE.TDO (SC-FOMA. 50% RB. 3 Mrlz. QPSI) LTE.TDD 9,30 +90%
10247 | CAG | LTE-TDO (SC-FOMA. 50% RB. 5 MHz 16-0AM) LTE-TOD 991 +96%
10246 | CAG | LTE-TDO (SC-FOMA, 50% RB. 5 MHz. £4-QAM) LYE-TDD 1008 | 298%
10249 | CAG | LTE-TDO (SC-FOMA. 50% RB, 5 MHz 0PSK) LTE-TDD 929 296%
10250 | CAG | LTE-TDO (SC-FOMA, 50% RS, 10 MHz, 16-QAM) LYE-TDD a1 296%
10251 | CAG | LTE-TDO (SC-FOMA, %0% RB. 10 MKz, 64-QAM) LTE-TDOD 1017 | 296%
10252 | CAG | LTE-TDO (SC-FDMA. 50% RB. 10 MMz, QPSK) LYE-TDO 9.24 296%
10253 | CAF | LTE-TOD (SC-FOMA. 50% RB. 15 Mz, 16.-QAM) LTE-TDOD 9,90 206%
10254 | CAF | LTE-TDO (SC-FOMA, 50% RB, 15 MHz, 84.QAM) LTE-TDD 1014 | 296%
10255 | CAF | LTE-TDO (SC-FOMA: 50% RE. 15 MHz, QPSK) LTE-TOD 9.20 +96%
10256 | CAD | LTE.TDD (SC-FOMA, 100% RS, 1,4 MHz, 16-QAM) LTE-TDD 9,96 +96%
10257 | CAB | LTE-TOO (SC-FOMA. 100% RS, 1.4 MHz. 64-0AM| LTE-TOD 1008 |+96%
10258 | CAB | LTE-TDD (SCFDMA. 100% RS, 1.4 MHz, QPSK) LYE-TDO 9.34 296%
10258 | CAD | LTE-TDO (SCFOMA 100% RS, 3 MHz, 15-QAM) LTE-TDD 998 £96%
10260 | CAD | LTE-TDO (SC-FOMA. 100% RS, 3 MMz, 64-GAM) LTE-TDD 997 +96%
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10261 | CAD | LYE-TDD (SC-FDMA, 100% RB, 3 MHz, QPSK} LTE-TDD 0.24 + 8.6 %
10262 | CAG | LYE-TDD (5C-FDMA, 100% RB, § MHz, 16-GAM) LTE-TODD 9.83 1296 %

|__10263 | CAG | LTE-TDD (SC-FDMA, 100% REB, & MHz, B4-0AM) LYE-TDO 10,16 | 296%
10264 | CAG | LTE-TDD (SC-FDMA, 100% RB, 5 MHz, QPSK) LTE-TDOD 9.23 296 %
10265 | CAG | LYE-TDD (SC-FDMA, 100% RB, 10 MHz, 16-QAM) LTE-TDD 9,92 296 %
10268 | CAG | LTE.TDD (SC-FDMA. 100% RB, 10 MHz, - 84-QAM) LYE-TDD 1007 | +96%
10267 | CAG | LTE-TDD (SC-FDMA, 100% RE. 10 MHz, QPSK) LTE-TDD 9,30 296%
10268 | CAF | LTE-TDD (SC-FDMA, 100% RB, 15 MHz, 16-QAM) LTE-TDD 10.06 296%
10269 | CAF | LTE-TDD (SC-FOMA, 100% RB, 15 MHz, 84.QAM) LTE-TDD 1093 [=2986%
10270 | CAF | LTE-TDD (SC-FDMA, 100% RB, 15 MHz, QPSK) LTE-TDD 8.58 296%
10274 | CAB | UMTS-FDD (HSUPA, Subtest 5, 3GPP Reif.10) WCOMA 487 *96%
10275 | CAB | UMTS-FDD (HSUPA, Subtest 5, 3GPP Rei8 4) WCDMA 3.96 29.6 %
10277 | CAA | PHS (OPSK) PHS 11.81 +86%
10278 | CAA | PHS (QPSK, BW 884MKz, Rottoft 0.5) PRS 11.81 96 %
10278 | CAA | PHS (OPSK, BW 83¢MHaz, Rollolf 0.38) PHS 1218 | 296%
10290 | AAB | COMA2000, RC1, 5055, Full Rate COMAZ000 3., 06 %
10291 | AAB | COMA2000, RC3, 5055, Full Rate COMA2000 346 £8.6%
10292 | AAB | COMA2000, RC3, S032. Full Rate COMAZOCC 339 +96%
10293 | AAR | COMA2000, RC3, S03, Full Rate COMAZO00 350 + 9.6 %
10295 | AAB | COMA2000, RC1, S03, 1/81h Rate 25 Ir. CDMA2000 1249 | £96%
10297 | AAD | LTE-FDO (SC-FOMA 50% RS, 20 MHz. QPSK) LTE-FDD 5.81 £9.8%
10298 | AAD | LTE-FDO (SC-FOMA. B0% RS, 3 MHz, QPSK) LTE-FDD 572 +9.6%
10299 | AAD | LTE-FDD (SC-FDMA 50% RS, 3 MHz, 16-0AM) LTE-FDD 639 +6.6%
10300 | AAD | LTE-FDO (SC-FDMA, 50% RS, 3 MHz. 64-QAM) LTE-FOD 680 L96%
10301 | AAA | IEEE B02 168 VAMAX [28:18, 5ms, 10MHz, OPSK, FUSC) WMAX 12.03 +96%
10302 | AAA | IEEE 802168 WIMAX (28:18, 5ms, 10MHz, QPSK, PUSC, 3CTRL) | WIMAX 12.57 £96%
10303 | AAA | IEEE BO2 160 WIMAX (31:15, Gms, 10MHz, 640AM. PUSC) WIMAX 1252 | 296"%
10304 | AAA | IEEE 802 168 WIMAX (28:18, 5ms, 10MHz, 640AM, PUSC) WIMAX 11,86 +56 %
10305 | AAA | IEEE BO2 160 WIMAX {31:15, 10ms, 10MMz, 84QAM, PUSC) WIMAX 1524 +06%
10306 | AAA | IEEE 802.160 WIMAX (28:18, 10ms, 10MHz, 84Q0AM, PUSC) WIMAX 1467 | 296%
10307 | AAA | IEEE BOZ 160 WIMAX (20:18, 10ms, 10MHz, QPSK, PUSC) WIMAX 14.49 +96%
10308 | AAA | IEEE BO2 160 WIMAX {26:18, 10ms, 10MHz, 18QAM, PUSC) WIMAX 1446 | +06%
10300 | AAA | IEEE BO2 160 WIMAX {26:18, 10ms, 10MHz, 160AM AMC 2x3) WIMAX 1458 | +96%
103910 | AAA | IEEE BO2. 168e VIMAX {20:18, 10ms, 10MHz, QPSK, AMC 243 WIMAX 1457 +96%
10311 | AAD | LTE-FDD (SC-FOMA, 100% RS, 15 MHz OFSK) LTE-FDO 6.06 +96%
10313 | AAA | IDEN 1:3 IDEN 1061 | 296%
10314 | AAA | IDEN 16 IDEN 1348 | 296%
10315 | AAB | IEEE BOZ.11b WIFi 2.4 GHz [DSSS, 1 Mops, 95pc dc) WLAN 1.7 286%
10316 | AAB | IEEE 802.11g WiFi 2.4 GHz [ERP-OFOM, 6 Mbps, 98pz tc) WLAN B36 | +96%
10317 | AAD | IEEE BO2.11a WiFi 5 GHz (OFDM, 6 Mops, 36pc 6a) WLAN .36 2 9.6 %
10352 | AAA | Puise Wavesorm (200Hz, 10%) Geanaric 10.00 498%
10353 | AAA | Pulse Wavedorm (200Hz, 20%) Genaric 6.99 256%
10354 | AAA | Pulse Wavesorm (200Hz, 40%) Genaric 398 +96%
10355 | AAA | Puise Wavolorm (200Hz, 60%) Generic 222 +26%
10356 | AAA | Pulso Waveform (200Hz. BO%) Gonaric 0.a7 296%
10387 | AAA | OPSK Wavelorm, 1 MHz Genenit 510 £0.6%
10388 | AAA | OPSK Waveform, 10 MMz Generic 522 +96%
10396 | AAA | B4-0AM Wavefarm, 100 ke Genenc 627 +06%
10399 | AAA | B84-0AM Wavelorm, 40 MMz Genenc 6.27 +96%
10400 | AAE | IEEE 802.11ac WIFI {20MHz, 84-QAM, 89pc oo} WLAN 837 +9.68%
10401 | AAE | IEEE 802.1%ac WIFi {4DMHz, 84-QAM, 96pc ta) WLAN B.6D +£98%
10402 | AAE | IESE 802 11ac \WIFi (BOMMz, 84-QAM, 85pc oo) WLAN B8.53 + 9.6 %
10403 | AAB | COMAZ000 (1xEV-DO, Rev. 0) COMA2000 376 +9.6%
10404 | AAB | CDMA2000 (1xEV-00, Rey. A) COMA2000 377 £ 0.6 %
10406 | AAB | CDMA2000, RC3. $032, SCHO, Full Rals COMA2000 522 |+06%
10410 | AAG | LTE-TDO (SC-FDMA. 1 RB, 10 MHz, OPSK, UL Sub=21.4.7 89) LTE-TDD 782 +0.6%
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10414 | AAA | WLAN GCDF, 04-QAM, 40MHz Genenc 854 | 296%
10415 | AAA | IEEE 802.11b WiFi 2.4 GHz (DSSS, 1 Mbps, 98pc dc) WLAN 154 | 296%
10416 | AAA | IEEE B0Z.110 WIFi 2.4 GHz (ERP-OFDM. & Mbps, S9pc do WLAN 823 |296%
10417 | AAC | [EEE 802,118/ WAFi 5 GHz (OFDM, 8 Mbps, 99p0 0c) WLAN 823 |296%
10418 | AAA | IEEE BO2 110 Wi 2.4 GHz (DSSS-OFDM. 6 Mbps, 99pc, Long) | WLAN Bi4 | 296%
10419 | AAA | IEEE 802.11g WIFi 2.4 GHz (DSSS-OFDM, 6 Mops, @pe. Short) | WLAN 819 |+96%
10422 | AAC | EEE B02.11n [HT Greenlied, 7.2 Miips, BPSK) WLAN 832 |+96%
10423 | AAC | IEEE B02.11n (HT Groenfieid, 43.3 Mbps, 16-GAM) WLAN BA7 | £96%
10424 | AAC | TEEE BO2 11n (HT Greenfield, 72.2 Mbgs, 64-QAM) WLAN B40 | £86%
10425 | AAC | IEEE 802.11n (HT Groenfieid, 15 Mbos, BPSK) WLAN 641 | z06%
10426 | AAC | IEEE B02.11n (HT Greanfleid, 90 Mbps, 16-QOAM) WLAN 845 | £086%
10427 | AAC | IEEE B02. 115 (HT Groenfield, 150 Mups, 54-OAM) WLAN 841 | 20.6%
10430 | AAD | LTE-FDO (OFDMA, 6 Miz, E-TM 3.1) LTE-FDD 8280 | +06%
10431 | AAD | LTE-FDO (OFDMA, 10 MHz, E-TM 3.1) LTE-FDD 838 | +00%
10432 | AAC | LTE-FDD (OFDMA, 15 MHz. E-TM 3.1) LTE-FOD 834 | £06%
10433 | AAC | LTE-FDO (OFDMA, 20 MHz. E-TM 3.1 LTE-FOD 834 | £0.0%
10434 | AAA | W-COMA (BS Test Modal 1, &4 DPCH) WCDMA 860 | £06%
10435 | AAF | LTE-TDO (SC-FOMA. 1 RB, 20 MHz. OPSK. UL Sub) LTE-TDD 782 | +06%
10447 | AAD | LTE-FDO {OFDMA, 5 MHz, E-TM 3.1, Gipping 44%) LTE-FDD 756 | £96%
10448 | AAD | LTE-FDO (OFDMA, 10 MHz, E-TM 3.1, Clippin 44%] LTE-FDO 753 | 496%
10440 | AAC | LTE-FOD (OFDMA, 18 MHz, E-TM 3.1, Cliping 44%) LTE-FDO 751 | £96%
10450 | AAC | LTE-FDD (OFOMA, 20 MHz, £-TM 3.1, Clipping 44%) LTE-FDO 743 | £96%
10451 | AAA | W-COMA (BS Test Moded 1, &4 DPCH, Clippig 44%) WCDMA 759 | +56%
10453 [ AAD | Valdation (Sgusre, 10ms, 1ms) Test 1000 | £96%
10456 | AAC | IEEE 802.11ac WiFI {160MHz, 64-QAM. Bapc do) WLAN 863 | 296%
10457 | AAA | UMTSFDD (DC-HSDPA) WCDMA 662 | 456%
10458 | AAA | COMA2000 ($XEV-DO. Rev, B, 2 carriers) COMAZ000 655 | 296 %
10450 | AAA | GDMAZ000 (1xEV-DO. Rev. B, 3 carriors) COMAZ000 825 | +96%
10460 | AAA | UMTS.FOD (WCOMA, AMR) WCOMA 230 | 206%
10461 | AAB | LTE-TDD (SC-EDMA, 1 RB, 1.4 MHz. OFSK, UL Sub) LTE-TOD 782 | 206%
10462 | AAB | LTE-TDD (SG-FOMA, 1 RB, 1.4 MHz, 16-0AM, UL Sub) LTE-TDD B30 | 296%
10463 | AAB | LTE-TDD (SC-FDMA, 1 RB, 1.4 MHz, 84-QAM, UL Sub) LTE-TDD 856 | 20.6%
10464 | AAC | LTE-TOD (SC-FDMA, 1 RB, 3 MHz. QPSK_ UL Sub) LTE-TOD 782 | 296%
10465 | AAC | LTE-TOD (SC-FOMA, 1 RB, 3 MHz. 16-0AM, UL Sub) LTE-TDD 832 | £96%
10466 | ANC | LTE-TDO (SC-FOMA, 1 RB, 3 Mz, 6+-QAM, UL Sub) LTE-TOD BST | 296%
10467 | AAF | LTE-TDD (SC-FOMA, 1 RE, § MHz. GPSK. UL Sub) LTE-TDD 782 | 296%
10468 | AAF | LTE-TOD (SC-FOMA, 1 RB, & Mz, 16-0AM, UL Sub) LTE-TDD B3z | :96%
10468 | AAF | LTE-TOD (SC-FOMA, 1 RE, 5 MHz. S4-QAM, UL Sub) LTE-TDD 856 | 296%
10470 | AAF | LTE-TOD (SC-FOMA, 1 RB, 10 MHz, GPS%, UL Sub) LTE-TOC 782 | +98%
10471 | AAF | LTE-TOD (SC-FOMA, 1 RE, 10 MHz, 16-GAM, UL Sub) LTE-TDD 832 |06 %
10472 | AAF | LTE-TOD (SC-FOMA, 1 RB, 10 MHz, 64-0AM, UL S18) LTE-TDD B57 | +096%
10473 | AAE | LTE-TOD (SC-FOMA, 1 RB. 15 MHz, QPSK, UL Sub) LTE-TDD 782 |+06%
10474 | AAE | LTE-TDD (SG-FDMA, 1 RB, 15 MHz, 15-0AM, UL Sub) LTE-TDD Baz | +068%
10475 | AAE | LTE-TDD (SC-FOMA, 1 RB, 15 MHz, 54-GAM, UL S1b) LTE-TDD 857 |+08%
10477 | AAF | LTE-TDD (SC-FDMA, 1 RB, 20 MHz, 16-0AM, UL Sub) LTE-TDD Ba2 | +96%
10478 | AAF | LTE-TOD (SC-FDMA, 1 RB. 20 MHz, 54-0AM., UL Sib) LTE-TDD 857 |290%
10478 | AAB | LTE-TDD (SC-FDMA, 50% RB., 1.4 MHz, GPSK, UL Sub) LTE-TDO 774 |2+96%
10480 | AAB | LTE-TOD (SC-FDMA, 50% RB, 1.4 MRz, 16-0AM. UL Sub) LTE-TDD B8 | £9.6%
10481 | AAB | LTE-TOD (SC-FOMA, 50% RB., 1.4 MHz, 64-GAM. UL Sub) LTE-TOD B45 | £96%
10482 | AAC | LTE-TDD (SC-FDMA, 50% RB, 3 MHz, QPSK, UL Sub) LTE-TDD 77t | 298%
10483 | AAC | LTE-TDD (SC-FOMA. 50% R, 3 Miz, 16-GAM, Sub) LTE-TOD 839 | 296 %
104084 | AAC | LTE-TOD (SC-FDMA, 50% RB. 3 MHz, 64-0AM, UL Sub) LTE-TOD 847 | +08%
10485 | AAF | LTE-TDD (SC-FOMA, 50% RB, 5 MHz, OPSK, UL Sub) LTE-TOD 755 | 106 %
10486 | AAF | LTE-TDD (SC-FDMA, 50% RB, 5 MH2, 16-0AM, UL Sub) LTE-TDD 828 | £06%
10487 | AAF | LTE-TDD [SC-FDMA, 50% RB, 5 MHz, 54-OAM, UL Sub) LTE-TOD 860 | £06%
10488 | AAF | LTE-TDD (SO-FDMA, 50% RB, 10 MHz, OFSK. UL Sub) LTE-TDD 770 | +96%
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10489 | AAF | LTE-TOD (SC-FDMA, 60% RB, 10 MHz, 16-0AM, UL Sub) LTE-TDD 8.31 2908%
10480 | AAF | LTE-TDD (SC-FDMA, 50% RB, 10 MHz, 54-QAM, UL Sub) LYE-TDD 854 296 %
10491 | AAE | LTE-TOD (SC-FDMA, 50% R, 15 MHz, OPSK. UL Sub) LTE-TDD 7.74 +9.6%
10492 | AAE | LTE-TDD (SC-FDMA, 50% RS, 15 MHz, 16-QAM, UL Sub) LTE-TDD B.41 296 %
10493 | AAE | LTE-TDD (SC-FDMA, 50% RE, 15 MMz, 64-QAM, UL Sub) LTE-TDO B.55 +96%
10484 | AAF | LTE-TDD (SC-FOMA, 50% RS, 20 MHz. QPSK. UL Sub) LTE-TDD 7.74 £96%
10495 | AAF | LTE-TDD [SC-FOMA, 50% RS, 20 Mz, 16-QAM, UL Sub) LTE-TOD 8.37 +96%
10498 | AAF | LTE.TDD {SC-FOMA. S0% RS, 20 Mz, 84-QAM, UL Sub) LTE-TDD B.54 £96%
10497 | AAB | LTE.TDC {SC-FOMA 100% RE. 1.4 MHz, QPSK, UL Sup) LTE-TDD 7.67 £0.6%
10498 | AAB | LTE.TDD {SC-FOMA 100% RB. 1.4 MMz, 16-QAM. UL Sub) LTE-TDD 540 £96%
10499 | AAB | LTE-TDD (SC-FOMA, 100% RE. 1.4 MHz, 84-QAM, UL Swo) LTE-TDD 868 £08.6%
10500 | AAC | LTE-TDD (SC-FOMA. 100% RB. 3 MMz, QPSK, UL Sub) LTE-TDD 167 £9.6%
10501 | AAC | LTE-TDD (SC-FOMA. 100% RE. 3 MHz, 16-QAM, UL Sub) LTE-TDD 844 £06%
10502 | AAC | LTE-TDO {SC-FOMA, 100% RB, 3 MHz, 64.QAM, UL Sub) LTE-TDD 8452 +0.6%
10503 | AAF | LTE-TDD (SC-FDMA. 100% RE, 5 MHz, OPSK, UL Sub) LTE-TDD 772 £06%
10504 | AAF | LTE-TDD {SC-FOMA. 100% RB, 5 MHz, 16-QAM, UL Sub) LTE-TDD 8.31 +0.6%
10505 | AAF | LTE-TDO (SC-FOMA. 100% RE, 5 MHz, 84-QAM, UL Sub) LTE-TDD 854 £06%
10506 | AAF | LTE-TDD (SC-FOMA, 100% RS, 10 MHz, OPSK, UL Sub) LTE-TDD 774 £9.6%
10507 | AAF | LTE-TDD {SC-FOMA. 100% RE. 10 MHz. 16-QAM, UL Sub) LTE-TDD 4.36 £0.6%
10508 | AAF | LTE-TDD (SC-FOMA. 100% RB. 10 MHz. 64-QAM, UL Sub) LTE-TOD 855 £96%
10509 | AAE | LTE-TDD (SC-FOMA. 100% RE. 15 MHz, QPSK. UL Sub) LTE-TDD 799 £68%
10510 | AAE | LTE-TDD (SC-FOMA_100% RE. 18 Mz, 16-QAM, UL Sub) LTE-TOD 849 £ 9.6%
10511 | AAE | LTE-TDD (SC-FOMA. 100% RE, 15 MHz, 64-0AM, UL Sub) LTE-TDD 851 +0.8%
10512 | AAF | LTE-TDO (SC-FOMA. 100% RE. 20 MHz, OPSK. UL Sub) LTE-TOD 774 +8.6%
10513 | AAF | LTE-TDD (SC-FOMA. 100% RE, 20 MHz, 16-0AM, UL Sub) LTE-TDD 8.42 +56 %
10514 | AAF | LTE-TDO (SC-FOMA. 100% RE, 20 MHz, 64-QAM, UL Sub) LTE-TOD 8.45 +0.6%
10615 | AAA | IEEE BO2.11b WIFi 2.4 GHz (DSSS, 2 Mups, 99pc dc) WLAN 1.58 +0.6 %
10518 | AAA | IEEE 802 11b WIFi 2.4 GHz (DSSS, 5.5 Mops, $#pc dc) WLAN 1.57 +06%
10617 | AAA | IEEE B02 116 WIFi 24 GHz (DSSS, 11 Mbps. $9pc de) WLAN 158 +56%
10518 | AAC | IEEE 802 11ah WiFi 5 GHz (OFDM, 8 Mbps, SIpo dc) WLAN 8.23 +96%
10519 | AAC | IEEE B2 11ah WIFi 5 Gz (OFDM, 12 Mbps, 990 oc) WLAN 8.39 296%
10520 | AAC | IEEE 802 11ah WiFi 5 GHz (OFDM, 18 Mbps, 88pc 6c) WLAN 8.12 +96%
10521 | AAC | IEEE B2 11ah WIFi 5 Gz [OFDM, 24 Mbps, 98pc oc) WLAN 197 196%
10522 | AAC | IEEE 802 {1ah WIF: 5 GHz (OFDM. 35 Mbos, 88pc oc) WLAN 8.45 £96%
10523 | AAC | IEEE 802 11ah WIF § GHz (OFDM. 43 Mbps, 98p¢ 6¢) WLAN 8.08 +96%
10524 | AAC | IEEE BOZ 1 1ah WiF: 5§ GHz (OFDM, 54 Mbps, 98pc cc) WLAN 8.27 56 %
10525 | AAC | IEEE BO2 11ac WiF) 204z, MCS0, 9pc dcj WLAN 036 +96%
10526 | AAC | IEEE BOZ 11ac WIFI (20Miz, MCS1, $9pc de) WLAN 8.42 9.6 %
10627 | AAC | IEEE BOZ 1180 WIFI [20MHz, MCS2. 90pc dc) WLAN 821 +06%
10528 | AAC | IEEE BOZ 118 WiFi (20MHz, MCS3, 89pc dc) WLAN 8.36 266 %
10620 | AAC | IEEE 802.11ac VWiFT (20MHz, MCS4, 99pc dc) WLAN 8.36 +9.6"%
10531 | AAC | IEEE 802 11ac VAFi (20MHz, MCS6. 89pc do) WLAN 8.43 +06%
10532 | AAC | IEEE BOZ2 118G VIF) (20MHz, MCS?. 83pc do) WLAN 820 +96%
10533 | AAC | IEEE BO2.11ac VWIF [20MHz, MCS8. S9pe do) WLAN 838 +06%
10534 | AAC | IEEE BO2 119G WA (40MHz, TS0, 83pc de) WLAN 845 +96%
10535 | AAC | IEEE BO2.11ac VK (40MHz, MCS1. 89pe do) WLAN 8.45 296 %
10536 | AAC | IEEE R02.11ac WIF) (40MHz. MCS2, B9pc dc) WLAN 8.32 £98%
10537 | AAC | IEEE BO2.11ac WiF| (40MHz, MCS3. Bage dc) WLAN B.44 296 %
10538 | AAC | IEEE BO2.118c WIFI (40MHz, MCS4, %ips de) WLAN 554 +86%
10540 | AAC | IEEE B02.11ac WIFi (0MHz, MCSS. $ipc do) WLAN 8.39 +96%
10641 | AAC | IEEE 502.118c WIF] (40MHz, MCST, $ipe dc) WLAN B.46 £96%
10842 | AAC | IEEE BO2.11ac WIFi (40MHz, MCSE. $ipc dc) WLAN B.65 +06%
10543 | AAC | IEEE 802 1130 VAFI (A0MHZ MCS3, B9pc dc) WLAN B.65 +96%
10544 | AAC | IEEE BO2 1120 WIF) [BOMHZ, MCS). B9pe dc) WLAN BAY +96%
10545 | AAC | IEEE BO2.11ac WIF| (B0MHZ. MCS1, 89pe de) WLAN B.55 :96%
10546 | AAC | IEEE BOZ.11ac VAF) (80MHz, MCS2. 89pc dc) WLAN 8,35 +9.6%
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10547 | AAC | IEEE 802 115c WIF| (80MHz, ICS3, 399c de) WLAN 8.49 +06%
10648 | AAC | IEEE BOZ.11ac WIFi (30MHz, MCS4, 98pc de) WLAN 8.37 +86%
10550 | AAC | IEEE 802.1%ac WIF| (B0MMz, MCSH, 98pc de) WLAN 839 +06%
10561 | AAC | IEEE 802.11ac WIFi (80MHz, MCS7, 46pc o) WLAN 8.50 196 %
10552 | AAC | IEEE B(2.11ac WIF: (B0MHz, MCS4, 99pc de) WLAN 842 296 %
10563 | AAC | IEEE B02.11ac WIF (BOMH2, MCS9, 99pc de) WLAN 8.48 296%
10554 | AAD | JEEE 802.11ac WIF (160MH2. MCSD, %pc dc) WLAN 848 296%
10555 | AAD | EEE B02,11ac WIF (160M#Hz, MCS1, 89pc dc) WLAN B.47 296%
10556 | AAD | IEEE B02,11ac Wi (160Mr2. MCS2, 9900 dc) WLAN 8,50 $06%
10557 | AAD | IEEE B02.11ac WiFi { 160MHz. MCS3, 990c de) WLAN 852 290%
10558 | AAD | IEEE BO2.% 1ac WiFl (160MHz2 MCS4, 89c de) WLAN B.61 £96%
10560 | AAD | IEEE BO2 11ac WiFi (160MHz, MCSS, 98pc de) WLAN 8.7 £96%
10561 | AAD | IEEE BOZ.11ac WiFI (160MHz, MCS7, 98pt do) WLAN 8.56 +£0.6%
10562 | AAD | IEEE BO2 11ac WEFi (160MHz, MCSE, 98pc de) WLAN 869 £96%
10563 | AAD | IEEE BO2.11ac WiF) (T60MHZ. MCS8, 98pc: de) WLAN 877 £9.8%
10564 | AAA | IEEE BO2 11g WIF| 2.4 GHz (DSSS-OFDM, & Mbps, %9pc da) WLAN 825 + 0.6 %
10565 | AAA | IEEE BO2.11g WIF| 2.4 Gz (DSSS-OFDM, 12 Mbps, O%pe de) WLAN 845 + 9.6 %
10566 | AAA | IEEE BO2.11g WIF| 2.4 GHz (DSSS-OFDM, 18 Mbps, 9%pc de) WLAN 813 £ 0.6%
10867 | AAA | IEEE 802 11g WIFi 2.4 GHx (DSSS-OFDM. 24 Mbps, 98pc de) WLAN 8.00 +088%
10568 | AAA | IEEE B02.11p WiFi 2.4 GHz (DSSS-OFDM, 38 Mbps, 98pc oc) WLAN 837 +06%
10569 | AAA | IEEE 802 11g WIFi 24 GHz (DSSS-OFDM. 48 Mops, 98pc o) WLAN 8.10 96 %
10570 | AAA | IEEE 802.11g WIFi 2.4 GHz (DSSS-OFDM, 54 Mbps, 99pc de) WLAN 830 +9.6%
10671 | AAA | IEEE 802 11b WIFi 2.4 GHz (DSSS, 1 Mups, Blpe de) WLAN 1.99 £96%
10572 | AAA | IEEE 80211 WiFi 2.4 GHz (DSSS, 2 Mups, S0pe dc) 'WLAN 199 £ 9.6%
10573 | AAA | IEEE 802 11b WiFi 2.4 GHz {DSSS, 5.5 Mbps. 80s¢ de) WLAN 198 296%
10574 | AAA | IEEE B02.11b WIFi 2.4 GHz {DSSS. 11 Mbps. 90pc do) WLAN 198 £656%
10575 | AAA | IEEE 802.11g WIF| 24 GHz (DSSS.OFDM, & Mbos, 80pc de) WLAN 859 £96%
10576 | AAA | IEEE 8021 1g WIFi 2.4 GHz (DSSS-OFDM, § Mbos, 80pc dc) WLAN 8.60 98 %
10577 | AAA | IEEE 802.11g WIFi 2.4 Gz (DSSS-OFDM, 12 Mops, Spc te) WLAN 870 196%
10578 | AAA | IEEE 802.11g WIFI 2.4 GHz {DSSS-OFDM, 18 Mbps, S0pc dc) WLAN 8.49 L96%
10578 | AAA | IEEE 802.11g WIFi 2.4 GHz (DSSS-OFOM, 24 Mbps, %0pe dc) WLAN 8.36 296%
10580 | AAA | IEEE 802.11g WIFi 2.4 GHz {DSSS-OFDM, 36 Mbps, 80pc dc) WLAN 8.76 296 %
10581 | AAA | IEEE B0R.11g WIFi 24 GHz (DSSS-OFOM, 48 Mbps, %0p< ta) WLAN 835 296%
10582 | AAA | IEEE B02.11g WIFi 2.4 GHz (DSS5-OFDM, 54 Mbps, 80pc dc) WLAN B.67 296%
10583 | AAC | 1EEE 802.11a/h WIFI 5 GHz (OFDM. 6 Mbs, 80pc dej WLAN 859 296%
10584 | AAC | IEEE 802.11ah WiFi § Gz (OFOM, 9 Mbps, 90oc do) WLAN B.60 286%
10585 | AAC | JEEE 802.11aM WiFi § GHz (OFDM. 12 Mbps, Bpe da) WLAN B.70 +96%
10586 | AAC | IEEE 802.11a/h WiFi 5 GHz (OFDM, 16 Mops. 0pa de) WLAN 840 +06%
10587 | AAC | 1EEE 802.11a/M WiFi 5 GHz (OFOM, 24 Mbps. E0pc dc) WLAN 836 +06%
10588 | AAC | IEEE 80211/ WiFi 5 GHz {OFDM, 36 Mbps. S0pc do) WLAN B.76 +06%
10869 | AAC | IEEE 802.1fah WiFl 5 GHz (OFDM, 48 Mbps. 50po dc) WLAN 838 +96%
10590 | AAC | IEEE 802 11a/h WiFi 5 GHz (OFDM, 54 Mbps. $0pc dc) WLAN 867 £96%
10591 | AAC | 1EEE B02.11n (HT Mixed. 20MHz, MCS0. $0pe de) WLAN 863 £96%
10552 | AAC | IEEE B02.11n (HT Maed. 20MHz, MCS1, $0pc dc) WLAN 878 +88%
10583 | AAC | JEEE B02,11n (HT Mixed. 20MHz, MCS2, 80pe dc} WLAN 884 +96 %
10584 | AAC | IEEE B(2.11n {HT Mixed. 20MHz, MCS3. 80pc dc) WLAN 8.74 +06%
10585 | AAC | FEEE BO2,11n (HT Mxnd. 20MHz. MCS4. 80pc de) WLAN 8.74 +9.6%
10586 | AAC | IEEE 802.11n (HT Mixod. 20MHz, MCSS. 80pedc) WLAN amn +06%
10587 | AAC | *EEE BO2.11n (HT Mixed. 20MHz. MCS6. 80pe de) WLAN 8 +96%
10538 | AAC | IEEE B0Z 11n (HT Mixed, 20MHz, MCS7, B0pc dc) WLAN 8.50 +9.6%
10509 | AAC | IEEE B0Z.11n (HT Mixed. 40MHz. MCS0. 80pe de) WLAN 879 +96%
10600 | AAC | IEEE BDZ.11n (HT Mixed 40MHz, MCS1, §0pc do) WLAN 888 +96%
10601 | AAC | IEEE B0Z.11n (HT Mixed. 40MHz, MCS2. $0pc de) WLAN 882 +986%
10602 | AAC | IEEE BOZ 11 (HT Mized. 40MHz. MCSI, #0pc di) WLAN 894 *98%
10803 | AAC | IEEE BOZ.11n (HT Mixed. 40MHz. MCS4, 80pc dc) WLAN 9.03 196%
10604 | AAC | IEEE BOZ 111 (HT Mixed. 40MHz. MCS5. 80pc de) WLAN 8.76 206%
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106805 | AAC [ IEEE BO2.11n {HT Mixed, 40Mrz. MCSE. 80pc dc) WLAN 887 [296%
10606 | AAC | IEEE 802.11n (HT Mixed, 40Mitz. IACST, §0pc de) WLAN BB2 | 296%
10607 | AAC | IEEE BO2 11ac WiFi [20MHz, MCSO, 80pc da} WLAN B84 | 296%
10608 | AAC | IEEE 802.11ac WiF| (20MHz, MCS1, 80pe dc) WLAN 877 | =296%
10609 | AAC | [EEE BOZ 1190 VAF| [20MHz, MCSZ, 80pc do) WLAN B57 | 296%
10610 | AAC | IEEE B02.110c ViF| [20MHz, MCS3, 83pc dc) WLAN B78 | 296%
10611 | AAC | IEEE BO2 {1ac WIFI [20MHz, MCS4, 80pe dc) WLAN B70 | £96%
10612 | AAC | IEEE BG2.11ac WiFl (20MHz, MCSS. B3pc dc) WLAN 07 | 206%
10613 | AAC | IEEE 80?2 11ac WIFI (20MHz, MCSE. 80pe do) WLAN 894 | z06%
10614 | AAC | IEEE BO2 11ac WiFl (20MHz, MCST. Bpe dc) WLAN 85 | £06%
10615 | AAC | IEEE 802.11ac WiFi (20MHz, MCS8. 20pe dc) WLAN 882 £0.6%
10616 | AAC | IEEE B02.11ac WIFi (40MHz. MCSO. B0pe dc) WLAN 8.82 £0.6%
10617 | AAC | IEEE 802 11ac WIFI (40MHz. MCS1. 20pe de) WLAN 881 £96 %
10618 | AAC | IEEE B02.1 1ac WIFi {40MHz. MCS2. B0ge dc) WLAN 850 | +96%
10618 | AAC | IEEE 802 11ac WiFl (40MHz. MCS3. 800c dc) WLAN 886 £ 0.6 %
10620 | AAC | IEEE 802.11ac WIFI (40MHz. MCSA4, BOpo dc) WLAN 837 £9.6%
10621 | AAC | IEEE 802 11ac WiFl (40MHz. MCSS, 80gc de) WLAN 8.77 £6.6%
10622 | AAC | IEEE 802.11ac WIF| (4DMHz, MGS8, 500G dc) WLAN 868 | +96%
10623 | AAC | IEEE 802 11ac WIFi {40MHz, MCST. 80pc dc) WLAN 882 | +56%
10624 | AAC | IEEE 802.11ac WiFi (4DMHz. MCSS, H0pe de) WLAN 895 | +86%
10625 | AAC | IEEE 802 11ac WIFi {4DMHz, MCS9, 20pc dc) WLAN 896 | +BB%
10626 | AAC | IEEE 802 11ac WiFi (B0MHz MCS0, 80pc dc) WLAN 883 | +96%
10627 | AAC | IEEE 802 11ac WIFi {BOMHZ. MCS1. 80pc do) WLAN 888 | 196%
10626 | AAC | IEEE 802 11ac WIFi (BOMH2. MCS2, 80pc dc) WLAN 8. +9.6%
10629 | AAC | IEEE 202 11ac WIF| {B0MHz. IMCST, B0ge do) WLAN 885 |+96%
10630 | AAC | IEEE 802.11ac WIFi (B0MHZ MCSA, 20pc do) WLAN 8712 | +964%
10631 | AAC | IEEE BO2 11ac WIF| {(80MHz. MCSS. B0pe dc) WLAN 8.81 +96%
10632 | AMC | IEEE B02.11ac WIF| (B0MH2. MCS8, 80pc dc) WLAN 874 | +96%
10633 | AAC | IEEE 802 11ac WIFI (80MHz. MCS7. B0pc do) WLAN 883 |296%
10634 | AAC | IEEE 802 11ac WiFi {BOMHz, MCS8, B0pc dc) WLAN 880 | +96%
10635 | AAC | IEEE 802 11ac WiFI (80MHz. MCS9, E0pc dc) WLAN 8.81 +96%
10636 | AAD | IEEE 802 11ac WiFi { 180MHz, MCSD, 90pe c) WLAN 883 | 496%
10637 | AAD | IEEE B2 11ac WIFI{ 160MHz, MCS1, 90p« dc) WLAN B79 | 496%
10638 | AAD | IEEE 802.11ac WiFi { 160MHz, MCS2, 90pc oc) WLAN 886 |29386%
10639 | AAD | IEEE 802 11ac WiFl | 180MHz, MCS3, %pe dc) WLAN B85 | 296%
10640 | AAD | IEEE 802 11ac WIFi { 160MHz, MCS4, 90pc dc) WLAN 898 | 296%
10641 | AAD | IEEE 802 11ac WiF| | 160MHz, MCSS, 9ips dc) WLAN 906 | 296%
10642 | AAD | IEEE 802 11ac WIFi {160MHz, MCS6, 80pa oc) WLAN 006 |296%
10043 | AAD | IEEE 802 110c WiFi | 160MMz, MCS7, 90pc dc) WLAN B8B0 | 296%
10644 | AAD | IEEE 802 11ac WIFi {160MHz, MCSE, 90ps dc) WLAN 905 | +66%
10645 | AAD | IEEE BO2.119c WIFi {160MHz, MCSS, Slpe da) WLAN 911 +96%
10648 | AAG | LTE-TDD (SC-FOMA, 1 RB, 5 MHz, OPSK, UL Sub=2,7) LTE-TDD 1186 | +06%
10647 | AAF | LTE-TDO (SC-FOMA. 1 RS, 20 MHz OPSK, UL Sut=2,7) LTE-TOD 1106 [+96%
10648 | AAA | COMA2000 (1x Advanced) COMAZ000 3.45 +36%
10652 | AAE | LTE-TDO (OFDMA, 5 MHz, E-TM 3.1, Cipoing 44%) LTE-TDD 591 +99%
10653 | AAE | LTE-TDO (OFDMA, 10 MHz, E-TM 3.1, Clippng 44%) LYE-TDD 742 | 2986%
10654 | AAD | LTE-TDD (OFDMA, 15 MHz, E-TM 3.1, Clipping 44%) LTE-TOD 596 | 296%
10656 | AAE | LTE-TDO (OFOMA, 20 MHz, E-TM 3.1, Clippng 44%) LTE-TDD 7.21 +96%
10658 | AAA | Pulse Wavedorm (200Hz. 10%) Test W00 |£96%
10050 | AAA | Pulse Wavndorm (200Hz 20%) Test 690 [206%
10660 | AAA | Pulse Wavetorm (200Hz. 40%) Teut 398 | 290%
10681 | AAA | Pulse Wavnlorm (200Hz, 50%) Test 222 | 296%
10662 | AAA | Puise Wavedorm (200Hz. 80%) Teut 097 |296%
10670 | AAA | Biuetioth Low Energy Bluatooth 210 | 29086%
10671 | AAC | IEEE BOZ.11ax (20MHz, MCS0, 80pc do) WLAN 909 |+86%
10672 | AAC | IEEE B0Z.11ax (20MHz, MCS1, 90pc 0c) WLAN BS7T | 296%
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10673 | AAC | IEEE 802.11ax (20MHz, MCSZ, B0pc dc) WLAN 8.70 296%
10674 | AAC | IEEE 802,11ax {20MHz. MCS3, B0pc dc) WLAN 8,74 £96%
10675 | AAC | IEEE B02.11ax (20MH2. MCS4, 80pc de) WLAN 6.90 2196%
10676 | AAC | IEEE B0Z.11ax (20MHz. MCSS, 80pc de) WLAN 877 +96%
10677 | AAC | IEEE B02.11ax [20MHz MCSE, S0pc da) WLAN B.73 196%
10678 | AAC | IEEE 802,11ax (20MHz. MCS7. 80pc dc) WLAN 8.78 2 9.6%
10679 | AAC | IEEE B02.114x {20MHZ. MCSE, B0pc da) WLAN B89 | 2986%
10880 | AAC | HEEE B02.11ax (20MHz. MCS0, 90pc de) WLAN 8.80 +9.6%
10687 | AAC | IEEE B02,11ax {Z0MHz2. MCS10, 90pc 6¢) WLAN 8.62 208%
106882 | AAC | FEEE B02.11ax (20MHz. MCS11, 90pa dc) WLAN 883 =96%
10883 | AAC | IEEE B02.1 tax {20MHz. MCS0. 99pc dc) WLAN 842 +08%
10684 | AAC | IEEE B02.11ax (20MHz, MCS1. 99pc del WLAN 826 +06%
10685 | AAC | IEEE BZ. 1 1ux {20MHz. MCS2, 89pc dc) WLAN 833 £ 0.6%
10686 | AAC | IEEE B02.11ax {20MHz, MCS3, 99pc dc) WLAN 828 +0.6%
10887 | AAC | IEEE BOZ.11ax {20MHz, MCS4, 990c de) WLAN 845 +0.8%
10688 | AAC | IEEE BO2.11ax (20MHz, MCSS, 99pc dci WLAN 820 +£0.6%
10689 | AAC | IEEE BO2.11ax (20MMz, MCSS, 980c de) WLAN 855 £0.6%
10690 | AAC | IEEE BOZ.11ax (20MHz, MCS?, 980c dc) WLAN 829 £9.0%
10691 | AAC | IEEE BO2 118x (20MHz, MCS8, 39pc de) WLAN 825 £0.6%
10692 | AAC | IEEE 802 11ax (20MHz, MCS8, 98¢ dg) WLAN 829 £96%
10693 | AAC | IEEE BO2 118x (20MMz, MCS10, $pc do) WLAN 825 06 %
10694 | AAC | IEEE 802 11ax (20MHz, MCS11, 99pc do) WLAN 8.57 £ 9.6 %
10695 | AAC | IEEE BO2 11ax (40MHz, MCS0, 80pc de) WLAN 478 +0.6%
10696 | AAC | IEEE B02.11ax (40MHz, MCS1, 90pc dc) WLAN 8.91 +5.6%
10697 | AAC | IEEE BO2 11ax (40MHz, MCS2, Bipc de) WLAN 861 + 0.6
10698 | AAC | IEEE 802 11ax (40MHz, MCS3, 90pc ds) WLAN 8.89 +B5.6%
10699 | AAC | IEEE B02 17ax (40MHz, MCS4, B0pc de) WLAN 882 +0.6 %
10700 | AAC | IEEE 802 11ax (40MHz, MCSS, 90pc dc) WLAN B8.73 +9.6%
10701 | AAC | IEEE B02.17ax (40MHz, MCSS, B0pc da) WLAN 8.86 +906%
10702 | AAC | IEEE B02 11ax (40MHz, MCS7, 90pc de) WLAN 8.70 +9.6%
10703 | AAC | IEEE 802 11ax (40MHz, MCSS, 90pc de) WLAN 882 +96%
10704 | AAC | IEEE BOZ 11ax (40MHz, MCS9. 00pc de) WLAN B.56 +9.6%
10705 | AAC | IEEE BO2.11ax (40MHz, MCS10. 60pG de) WLAN 8.60 +96%
10706 | AAC | IEEE 802 11ax (40MHz, MCS11, 90pe do) WLAN 8,66 +98%
10707 | AAC | IEEE 802.11ax (40MMz, MCSD, G0pc de) WLAN 8.32 +96%
10708 | AAC | IEEE B02.11ax (40MHz, MCS1, G%pc da) WLAN B.S5 £9.6%
10709 | AAC | IEEE 802.11ax (40MHz, MCS2, 89pc dc) WLAN 833 £96%
10710 | AAC | IEEE 802.11ax (40MHZ, MCS3, 86pc dc) WLAN 5.20 +868%
10711 | AAC | IEEE 802.11ax (A0MHz, MCS4, 95pc oc) WLAN B.39 +96%
10712 | AAC | IEEE 802.11ax (40MHz, MCS5, 88pc dc) WLAN B6T +9.6%
10713 | AAC | IEEE 802.1Jax (40MHz. MCS8, 85pc oe) WLAN 833 £96%
10714 | AAC | IEEE 802 11ax (40MHz, MCST, 88pc oc) WLAN 8:26 £96%
10715 | AAC | IEEE 802.1%ax (400Hz, MCSE, 8pe cc) WLAN B.45 +96%
10716 | AAC | IEEE 802 11ax (40MHz, MCS9, Biipc oc) WLAN B.30 +96%
10717 | AAC | IEEE 802.1%ax (40MHz, MCS10, 89p0 dc) WLAN B.48 +96%
10718 | AAC | IEEE 802 11ax (40MHz, MCS11, 89podc) WLAN B.24 +96%
10718 | AAC | IEEE 802.11ax (B0MHz, MCSO, 90pc do) WLAN B.81 286%
10720 | AAC | IEEE 802 11ax (BOMHz, MOS1, Bipc og) WLAN B.87 296%
10721 | AAC | IEEE 802.11ax (80MHz, MCS2, 80pc dc) WLAN B.76 296%
10722 | AAC | IEEE 802 11ax (BOMHz, MOS3, 90pt de) WLAN 855 2 0.6 %
10723 | AAC | IEEE 802.11ax (80MH2, MCS4, 90pc dc) WLAN 8.70 +96%
10724 | AAC | IEEE 802 11ax (80MHz, MOSS, 90p¢ de) WLAN 890 £9.6%
10725 | AAC | IEEE 802.11ax (B0MHz, MCSS, B0pc oc) WLAN 874 £9.6%
10726 | AAC | IEEE 802 11ax (80MHz, MCS7, B0pc oc) WLAN 8.72 +06%
10727 | AAC | IEEE 802.1%ax (BOMHz, MCE8, 90pc oo) WLAN B.66 96 %
10728 | AAC | IEEE 802 11ax {808z, MCES, 90pc de) WLAN B.B5 +9.6%
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10729 | AAC | IEEE 802.110ax (B0MMz. MCS10, 90pc do) WLAN B.64 +96%
10730 | AAC | IEEE 802.11ax (0MHz, MCS11, %0pc de) WLAN 867 £96%
10731 | AAC | IEEE 802.118x (80MHz, MCS0, 899c dc) WLAN 842 £96%
10732 | AAC | IEEE 802.11ax {80MHz, MCS1, 98nc de) WLAN 846 +£96%
10733 | AAC | [EEE 802 1 1ax (B0MHz, MCS2, 88pc de) WLAN 840 £96%
10734 | AAC | IEEE 802.1 1ax {(80MHz, MCS3, 99 dc) WLAN 825 +96%
10735 | AAC | IEEE 802 1 1ax (B0MHz, MCS<, 9%0c dc) WLAN 833 +9.6%
10736 | AAC | IEEE B02 11ax (BOMHz, MCSS, 980 do) WLAN a.27 +06%
10737 | AAC | |EEE 802 11ax (BOMHz, MCS8, 9%c da) WLAN 8.356 +96%
10738 | AAC | IEEE B02.11ax (BUMHz, MCS7, 96pc do) WLAN 8.42 486 %
10738 | AAC | IEEE 802 11ax (B0MHz, MCSS, 99ac d) WLAN 829 + 96 %
10740 | AAC | IEEE 802.11ax (B0MHz, MCSS, 98pc o) WLAN 8.48 286 %
10741 | AAC | IEEE 802.11ax (BOMHz, MCS10, 89pc dc) WLAN 8.40 296 %
10742 | AAC | IEEE 802.11ax (80MHz, MCS11. 80pc de) WLAN 8.43 288%
10743 | AAC | IEEE B0Z.11ax (160MHz, MCS0, 90gc dc) WLAN 8.84 +96%
10744 | AAC | IEEE 802.11ax (160MHz2, MCS1, 90pc dc) WLAN 9.16 206%
10745 | AAC | IEEE 802.11ax (160MHz, MCS2, 90pc d¢) WLAN £.93 +06%
10746 | AAC | IEEE BOZ.11ax (180MHz, MCS3, 90pc de) WLAN 9.11 +96%
10747 | AAC | IEEE 802.11ax (160MHz, MCS4, a0pc or) WLAN 9.04 £06%
10748 | AAC | EEE B0Z.11ax (180MHz, MCS5, 90pc 62} WLAN 883 +£9.6%
10749 | AAC | IEEE BOZ.11ax {160MHz, MCSS, 90pc 6z) WLAN 8.60 £9.6%
10750 | AAC | IEEE 802.11ax (160MHz, MCS7, B0pc do) WLAN 8.79 +06%
10751 | AAC | IEEE 802 11ax {160MHz. MCSE, 9pc de) WLAN 882 +96%
10752 | AAC | IEEE 802 11ax (160MHz, MCSS, B0pc de) WLAN 881 +96%
10753 | AAC | IEEE 802 11ax (180MHz. MCS10, 90pc do) WLAN 200 +9.6 %
10754 | AAC | IEEE 802.11ax (180MHz. MCS11, 90pc de) WLAN 894 +9.6%
107565 | AAC | IEEE B02.11ax (160MHz. MCS0, %po do) WLAN 8.64 +9.6 %
10756 | AAC | IEEE 802.11ax (16OMH=. MCS1, 99pc dc) WLAN 8.7 196%
10757 | AAC | IEEE 802 11ax (180MHz. MCSZ2, 99pc do) WLAN 8.77 196 %
10758 | AAC | IEEE B02.1ax (160MHz. MCS2, 8pc do) WLAN 560 196%
10759 | AAC | IEEE 802.1%ax (160MHz. MCS4, %90 dc) WLAN B.58 +06%
10760 | AAC | IEEE 802.1%ax (160MHz. MCSS, 99pc de) WLAN 840 +06%
10761 | AAC | IEEE 802.11ax (160MHz, MCS4, 9900 dc) WLAN 8.58 96%
10762 | AAC | JEEE 802.1Yax (160MHz. MCS7, 980c de) WLAN B.A49 +06%
10763 | AAC | IEEE 802.11ax (160MHz MCS8, 99ac de) WLAN 8,53 £9.6%
10764 | AAC | JEEE B02.11ax (160MHz, MCS3, 980¢ de) WLAN 854 +96%
10765 | AAC | IEEE BU2.11ax (160MHz, MCS1D. B3pe de} WLAN 8.54 +9.6%
10766 | AAC | TEEE B02.11ax (180MHz, MCS11, B9p0 dc) WLAN 851 £96%
10767 | AAE | 5G NR (CP-OFDM, 1 RB, § MHz, QPSK, 15 kiz) 5GNRFR1TDO | 7.09 +86%
10768 | AAD | 5G NR (CP-OFDM. 1 B8, 10 MHz. QPSK. 15 kHz) SGNRFRITDO | a0t +96%
10769 | AAD | 5G NR (CP-OFDM. 1 RS, 15 MHz, QPSK, 15 kHz) 5GNRFR1TDD | 801 +9.6 %
10770 | AAD | 5G NR (CP-OFDM, 1 RB, 20 MHz, QPSK, 15 kHz) SGNRFRI TDD | 8.02 196%
10771 | AAD | 5G NR (CP-OFOM. 1 RB, 25 MMz, QPSK, 15 ki) SGNRFRITDD | 802 296 %
10772 | AAD | 5G NR (CP-GFOM. 1 RB. 30 MHz, QPSK, 18 kHz} SGNRFR1TDOD | 823 196%
10773 | AAD | 5G NR (CP-OFDM, 1 B, 40 MHz, QPSX, 16 xHz} SGNRFR1TDD | 8.03 196 %
10774 | AAD | 5G NR (CP-OFDM, 1 RE. 50 MHz, OPEX, 18 kHz} SGNRFR1TDD | 802 |496%
10775 | AAD | 5G NR (CP-OFDM, 80% RB. 5 MHz, QPSK, 15 kiz} 5GNR FR1 TOD | B.a31 +9.6%
10776 | AAD | 5G NR (CP-OFDM, 50% RS, 10 MHz, OPSK. 15 kHz) SGNR FR1TDD | B.3D 186%
10777 | AAC | 5G NR (CP-OFDM. 50% RB, 18 MHz, QPSK. 15 kHz) 5GNRFR1TDD | B30 206%
10778 | AAD | 5G NR (CP-OFDM, 50% RB, 20 MHz, OPSK. 15 kHz) 5GNR FR1TDD | B.34 +06%
10779 | AAC | G NR (CP-OFDOM, 50% RS, 28 MHz, QPSK. 15 kHz) S5GNRFR1TDD | B.42 =0.6%
10780 | AAD | 5G NR (CP-OFDM, 50% RB; 30 MMz, OPSK. 15 kHz) SGNRFR1TDD | 638 +8.6%
10781 | AAD | 5G NR (CP-OFDM, 50% RB, 40 MHz, OPSK. 15 kHz) S5GNRFR1TDD | 838 = 0.6 %
10782 | AAD | 5G NR (CP-DFDM, 0% RS, 50 MHz. OPSK_ 15 ki) SGNRFR1TDD | 643 £96%
10783 | AAE | 5G NR (CP-OFDM, 100% RB. 5 MHz. QPSK, 15 kHz) SGNRFR1TDD | 831 £8.6%
10784 | AAD | 5G NR (CP-OFDM, 100% RB. 10 MHz, GPSK, 15 ki) SGNRFR1TDD | 829 +08%
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10785 | AAD | 5G NR (CP-OFDM, 100% RB, 15 MHz, QPSX, 15 kiz| 5GNRFR1TDD | 840 +06%
10786 | AAD | 5G NR [CP-OFDM, 100% RE, 20 MHz, QPSK, 15 kHz) SGNRFR1TOD |835 +90.6%
10787 | AAD | 5G NR (CP-OFDM, 100% RB, 25 MHz, OPSK, 15 kHz) SGNRFR1TDD | 844 +96%
10788 | AAD | 5G NR (CP-OFDM, 100% RB. 30 MMz, QPSK, 15 kHz) SGNRFR1TDD | 839 +96%
10789 | AAD | 5G NR (CP-OFDM. 100% RB, 40 MHz, OPSK, 15 kHz) SGNRFR1TDD | 837 296%
10780 | AAD | 5G NR (CP-OFDM, 100% RB. 50 Mi<z, QPSK, 15 kHz) SGNRFR1TDD | 839 £96%
10781 | AAE | 56 NR (CP-OFDM, 1 RS, 5 MHz, QPSK, 30 kiiz) SGNRFR1TDD | 783 £96%
10782 | AAD | 5G NR (CP-OFDM, 1 RS, 10 MHz QPSK, 30 kMz) SGNRFR1TDD | 792 £56 %
10783 | AAD | 5G NR (CP-OFDM. 1 RS, 15 MHz OPSK, 30 kHz) SGNRFR1TDD | 7895 296%
10784 | AAD | 5G NR (CP-OFDM, 1 RS, 20 MHz. QPSK, 30 kMz) SGNRFRI1TDD | 7.82 196 %
10785 | AAD | 56 NR (CP-OFDM, 1 A8, 25 MHz. QPSK, 10 kHz) SGNRFR1TDD | 784 296%
10706 | AAD | 5G KRR (CP-OFDM, 1 RS, 30 MHz. QPSK, 30 kHz) SGNRFRI1TDD | 7.82 296%
10797 | AAD | 5G NR (CP-OFDM, 1 RS, 40 MHz QPSK, 30 kHz) SGNRFRITDD | 801 296%
10708 | AAD | 5G NR (CP-OFDM, 1 88, 50 MHz. QPSK. 30 kHz) SGNRFRITDD | 7.80 296%
10789 | AAD | 5G NR (CP-OFDM, | REL, 6) MHz QPSKK, 30 kHz) SGNRFRITDD | 7483 296%
10801 | AAD | 5G NR (CP-OFDM, 1 RE, 80 MHz QPSK. 30 kiz) SGNRFRITDD | 7.89 :86%
10602 | AAD | G NR (CP-OFDM, 1 RS, 50 MHz. QPSK. 30 kHz) SGNRFRITDD | 787 £06%
10803 | AAD | 5G NR (CP-OFDM. 1 RB, 100 MHz, QPSK, 30 kHz) SGNRFRITDD | 703 :96%
10805 | AAD | 5G NR (CP-OFOM. 50% RB, 10 MKz, QPSK, 30 kriz) SGNRFRITOD | 824 £06%
10608 | AAD | 5G NR (CP-OFDM, 50% RB, 16 MKz, QPSK. 30 kHz) SGNRFRITDD | 837 £96%
10809 | AAD | 5G NR (CP-OFOM, 50% RB. 30 MHz, OFSK, 30 kriz) SGNRFRITOD | 824 +96%
10810 | AAD | 5G NR (CP-OFDM, 50% RB, 40 MHz, QPSK, 30 kHz) SGNRFRITDD | 834 £96%
10812 | AAD | 5G NR (CP-OFDM, 50% RB, 80 MMz, OPSK, 30 kHz) SGNRFR1TOD | 835 +96%
10817 | AAE | 5G NR (CP-DFDM, 100% RB, 5 MHz, OPSK, 30 kHz) SGNRFR1TDD | 835 +86%
10818 | AAD | 5G NR (CP-OFDM, 100% RB, 10 MHz. QPSK, 30 kHz) SGNRFR1TDD | @34 £88%
10819 | AAD | 5G NR (CP-OFDM, 100% RB, 15 MHz, QPSK, 30 kHz) SGNRFR1TDD | 833 986 %
10820 | AAD | 5G NR (CP-OFDM, 100% RB, 20 MHz, QPSX, 30 kHz) SGNRFR1TDD | 830 +96%
10821 | AAD | 5G NR (CP-OFDM, 100% RB, 25 MMz, QPSK, 30 kHz) SGNRFR1TDD |8.41 96 %
10822 | AAD | 5G NR (CP-OFDM, 100% RB. 30 MHx, QPSX, 30 kHz) S5GNRFR1TDD | 8.41 156%
10823 | AAD | G NR (CP-DFDM, 100% RE, 40 MHz, QPSK, 30 kiz) SGNR FR1TDD | 836 +96%
10824 | AAD | 5G NR [CP-OFDM, 100% RE. 50 MHz, QPSX, 30 kHz) SGNRFR1TDD | 839 196%
10825 | AAD | 5G NR (CP-OFDM, 100% RB, 60 MHz. QPSK. 30 kHz} SGNRFR1TDD | 8.41 +9.6 %
10827 | AAD | 5G NR (CP-OFDM, 100% RB. 80 MHz, QPSK. 30 kHz) SCGNRFR1TDD | 842 +58%
10828 | AAD | 5G NR (CP-OFDM, 100% RB, 50 MMz, QPSK, 30 kHz) SGNRFR1TDD | 8.43 +96%
10829 | AAD | 5G NR (CP-OFDM, 100% RB, 100 Mz, QPSK. 30 kH2) S5GNRFR1TDD | 840 196%
10830 | AAD | 5G NR (CP-DFOM, 1 RB. 10 MMz, OPSK; 60 kHz) SGNRFR1TOD | 763 +96%
10831 | AAD | 5G NR (CP-OFDM, 1 RB. 15 MMz, GPSK, 60 kHz) S6GNRFR1TDD | 7.73 196%
10832 | AAD | 5G NR (CP-OFDOM, 1 RB. 20 MHz, QPSK, 60 kHz) SGNRFR1TOD | 7.74 +986%
10833 | AAD | 5G NR (CP-OFDM, 1 RB, 25 MHz, CPSK, 60 kHz) SGNRFR1TDD | 7.70 196"%
10834 | AAD | 5G NR (CP-OFDM, 1 RB, 30 Mz, QPSK. 60 kHa) SGNRFR1TDD | 775 296%
10835 | AAD | 5G NR (CP-OFDM, 1 RB, 40 MHz, OPSK, B0 ki) 5GNRFR1TDD | 7.70 296%
10836 | AAD | 5G NR (CP-OFDM. 1 RB, 50 MHz, QPSK. 60 kHz) S5GNRFR1TDD | 766 206 %
10837 | AAD | 5G NR (CP-OFDM, 1 RB, 60 MHz, OPSK, 60 kiHz) SGNRFR1TDD | 7.68 286%
10838 | AAD | 5G NR (CP-OFDM, 1 RB, 80 MHz, QPSK. 60 kHz) SGNRFR1TDD | 7,70 206%
10640 | AAD | 5G NR [CP-OFDM, 1 RB, 90 MHz, QPSK. B0 kHz) SGNRFR1TDD | 7.67 296%
10841 | AAD | 5G NR (CP-OFDM, 1 BB, 100 MHz, QPSK, 60 kHz) SGNRFRITDD | 7.7% £88%
10843 | AAD | 5G NR (CP-OFDM, 50% RB, 15 MHz. QFSK. 80 khz} SGNRFRITDD | B49 £0.6%
10844 | AAD | 4G NR (CP-OFDM, 50% RB, 20 MMz, QPSK. 60 kHz) SGNRFRITDO | 834 +8.6%
10846 | AAD | 5G NR (CP-OFDM, 50% RB. 30 Mz, QPSK, 80 kHz) SGNRFRITDD | B.dt +06%
10854 | AAD | 5G NR (CP-OFDM, 100% RB. 10 MHz, QPSK. 80 kHz) SGNRFR1TDO | 834 +0.6%
10855 | AAD | 5CG NAR (CP-OFDM, 100% RB. 15 Miz, CPSK, 80 kHa) SGNRFRITDD | 836 £96%
10856 | AAD | 5G NR (CP-OFDM, 100% RB. 20 MHz, QPSK. &0 kMz) SGNRFRITDD | 837 +0.6%
10857 | AAD | 5G NR (CP-OFDM, 100% RB, 25 MHz, QP5K, B0 kHz) SGNRFRITDD | 835 +£0.6%
10856 | AAD | 5G NR {CP-OFDM, 100% RSB, 30 MHz, QPSK. 80 kHz) S5GNRFR1TDD | 836 £06%
10858 | AAD | 5G NR (CP-OFDM, 100% RB. 40 MHz, QPSK, B0 kHz) SGNRFRITDD | 834 +98.6%
10860 | AAD | 5G NR (CP-OFDM, 100% R8. 50 Mz, OPSK, £0 kHaz) SGNRFRITDD | 84t +06%
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10861 | AAD | 5G NR (CP-OFDM. 100% RS, 60 MHz, QPSK, 60 kHz) SGNRFR1TDD | B.4D 286%
10863 | AAD | 5G NR (CP-OFDM, 100% RB, 80 MHz. QPSK, £0 kHz) S5GNRFRI TOD | 8.41 £9.6%
108684 | AAD | 5G NR (CP-OFDM, 100% RB, 80 MMz, QPSK, 60 kHz) S5GNRFR1TOD | B37 298%
10885 | AAD | 5G NR (CP-OFDM, 100% RS, 100 MHz, OPSK, 60 kHz) SGNRFRI TDD | 841 £9.6%
10866 | AAD | 5G NR (DFT-s-OFDM, 1 RB. 100 MHz. OPSK, 3 kHz) 5GNRFR!I TODO | 568 £9.8%
10868 | AAD | 5G NR (DFT-5-OFDM, 100% RB, 100 MHz, QPSK, 30 kHz) SGNRFRITDD | 589 £96%
10869 | AAD | 50 NR (DFT-4-OFCM, 1 RB. 100 MHz. OPSK. 120 kHz) SGNRFR2TDD | 575 £0.6%
10870 | AAD | 5G NR (DFT-5-0FDM, 100% 88, 100 MHz, OPSK. 120 kMz) SGNRFR2TDD | 586 £06%
10871 | AAD | 5G NR (DFT-s-0FDM, 1 RB. 100 MHz 160AM, 20 kHz) SGNRFR2TDOD | 575 £0.6 %
10872 | AAD | 5G NR (DFT-5-OFDM, 100% RB, 100 MHz, 16CAM, 120 KHz) SGNRFR2TDD | 6.52 £9.6%
10873 | AAD | 5G NR (DFT-5-OFDM, 1 RB, 100 MHZ G4QAM. 120 kHz) SGNRFR2TDD | 661 £06%
10874 | AAD | 5G NR (DFT-8-OFDM, 100% RE, 100 MHz, B40AM, 120 kiz} SGNRFR2TDD | 665 £96%
10875 | AAD | 50 NR (CP-OFDM, 1 R, 100 MHz, QPSK, 120 kHz) SGNRFR2TDD | 7.78 £66%
10876 | AAD | 5G NR (CP-OFOM, 100% RB, 100 MHz, QPSK, 120 kHz) SGNRFR2TDD | 839 L96%
10877 | AAD | 8G NR (CP-OFDM, 1 RB, 100 MHz, 16QAM, 120 kHz) S56NRFR2TOD | 745 +86%
10878 | AAD | 6G NR (CP-OFDM, 100% RB. 100 MHz. 16QAM. 120 kiHz} 5GNRFR2TDD | 841 £96 %
10879 | AAD | 5G NR (CP-OFDM, 1 RB, 100 MHz, 84QAM, 120 kHz) SGNRFR2TOD | 812 £96%
10880 | AAD | 6G NR (CP-OFDM, 100% RB, 100 MHz. 84QAM, 120 kHz) S5GNRFRZTDD | 838 +96%
10881 | AAD | 58 NR (DFT-6-O0FOM. 1 RB, 50 MMz, QPEK, 120 kHz) SGNRFR2TDD | 575 +06%
108682 | AAD | 5G NR (DFT--OFOM, 100% REB. 50 MHz, QPSX, 120 kHz) SGNRFRZTDD |598 296 %
10883 | AAD | 5G NR (DFT-5-OFOM. 1 RB, 50 MHz, 1804M, 120 kHz) S5GNRFR2TOD | 657 +96%
10884 | AAD | 5G NR [DFT-5-OFDM, 100% RB. 50 MHz, 16QAM, 120 kHz) SGNRFR2TDD | 653 +56%
10885 | AAD | 5G NR (DFT-5-OFOM, 1 RB, 50 MHz, BI0AM, 120 kHa) SGNR FR2TDD | 6.61 96%
10886 | AAD | 5G NR (DFT-5-OFDM, 100% RB. 50 MHz, 64QAM, 120 kHz) SGNRFRZTDD | 665 6%
10887 | AAD | 5G NR (CP-OFDM, 1 AB, 50 MHz. QPSK. 120 kiz) SGNRFR2TDD | 7.78 296%
10888 | AAD | 5G NR (CP-OFDM, 100% RE. 50 MKz, QPSK, 120 kiz) SGNRFRZTDD | 835 66%
10868 | AAD | 5G NR (CP.OFDM, t RB, 50 MHz. 160AM. 120 ki) SGNRFRZTDD | 802 +96%
10890 | AAD | 5G NR (CP-QFDM, 100% RB. 50 Mz, 180AM, 120 ki) SGNRFR2TDD | 840 296%
10891 | AAD | SG NR (CP-OFDM, 1 RS, 50 MHz. 540AM. 120 kiHz) SGNRFRZTDD | 813 £96%
10892 | AAD | 5G NR {CP-OFDM, 100% RB. 50 MHz. B4QAM, 120 kitz) S5GNRFR2TDD | 8.41 £96%
10897 | AAC | 5G NR (DFT-s-OFDM. 1 RB, 5 MHz, QPSX, 30 kHz) SGNRFR1TDD | 566 496%
10898 | AAB | 5G NR {DFT-s-OFDM. 1 A8, 10 MHz. QPSK. 30 kHz) SGNRFRYITDD | 567 £9.8%
10888 | AAB | 5G NR (DFT-s-OFDM. 1 RB, 15 MHz. QPSK. 30 kHz) S5GNRFRY1TDOD | 567 +96%
10800 | AAB | %G NR {DFT-s-OFDM. 1 RB, 20 Mz, QPSK, 30 kHz) SGNRFRITDD | 568 296%
10901 | AAB | 5G NR (DFT-5-OFDM. 1 RS, 25 MHz, QPSK, 30 kHz) SGNRFRITOD | 568 296%
10902 | AAB | 5G NR (DFT-s-OFOM, 1 RB, 30 Mz, QPSK, 30 kHz) SGNRFR1TDD | 568 2906%
10903 | AAB | SG NR (DFT-5-OFDM, 1 RS, 40 MHz, OPSK, 30 kHz) SGNRFRITDD | 568 £96%
10904 | AAB | SG NR {DFT-5-OFDM, 1 RS, 50 MHz. OPSK, 30 kHz) SGNRFR1TDD | 568 £0.6%
10805 | AAB | SG NR (DFT-s-OFDM, 1 RS, 60 MHz, OPSK. 30 kMz) SGNRFRITDD | 568 £96%
10906 | AAB | 5G NR {DFT-s-OFDM, 1 A8, 0 MHz. QPSK. 30 kHz) SGNRFR1TDD | 568 £0.6%
10807 | AAC | 5G NR (DFT-s-OF DM, 50% RB. & MHz, GPSK, 30 kilz) SGNRFRITDD | 578 +96%
10908 | AAB | 5G NR (OFT-2-OFDM. 50% RB, 10 MHz. QPSK. 30 kHz) SGNRFRITDD | 583 £06%
10008 | AAB | 5G NR {DFT-s-OFDM, 50% RE, 15 MHz QFSK. 30 khz) SGNRFRITDD | 596 +9.6%
10010 | AAS | 5G NR (DFT-5-OFDM. 50% RB, 20 MHz, QPSK, 30 kHz) SGNRFRITDD | 583 *8.6%
10911 | AAB | 5G NR (DFT-5-OFDM. S0% RB, 25 MHz. QPSK, 30 kHz) SGNRFR!TDD | 583 +96%
10812 | AAB | 4G NR (DFT-s-OFDM. 50% RB, M MHz, QPSK, 30 kHz) SGNRFRITDD | 584 +8.6 %
10913 | AAB | 3G NR (OFT-s-OFDM. S0% RB, 40 MHz, QPSK. 30 kHz) SGNRFRITDO | 584 +6.6%
10814 | AAB | 5G NR (DFT-s-OFDM, 50% RB, 50 MHz, QPSK, 30 kHz} SGNRFRITDD | 585 +06%
10915 | AAB | 5G NR (DFT-5-OF DM, 50% RB, 60 MHz, QPSK, 30 kHz) SGNRFRITDD | 583 +9.6%
10816 | AAB | 5G NR (DFT-s-OFDM, 0% RB, B0 MHz, QPSK, 30 kHz) SGNRFR1TDO | 587 +96'%
10817 | AAB | 5G NR (DFT-s-OFDM, 50% RB, 100 MHz, GPSK. 30 kM) S5GNEFRITDD | 554 £ 86 %
10018 | AAC | 56 NR (DFT-+-OFDM. 100% RS, 6 MHz, QPSK, 30 kHz} SGNRFRITDD | 588 +9.6 %
10816 | AAB | 5G NR (DFT-s-OFDM. 100% RS, 10 MMz, CPSK. 30 kHz) S5GNRFRITDD | 588 +9.6 %
10920 | AAB | 4G NR (DFT-s-OFDM. 100% RS, 15 MHz, OPSK. 30 kHz) S5GNRFR1 TDO | 587 *96%
10921 | AAB | SGNR (DFT-s-OFDM. 100% RS, 20 Mz, OPSK. 30 kHz) SGNRFRITDD | 584 *96%
10922 | AAB | 5C NR (DFT-s-OFDM. 100% RS, 25 MHz, OPSK, 20 kHz) SGNRFR1TDD | 582 +96%
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10023 | AAB | 5G NR (DFT-s-OFDM, 100% RB. 10 MHz, GOSK, 30 kHz) BGNRFR1TDD | 584 +86%
10824 | AAB | 5G NR (DFT-s-OFDM, 100% RB. 40 MKz, OPSK, 30 kHz) S5GNRFRITDD | 5.84 296 %
10026 | AAB | 5G NR (DFT-5-0OFDM, 100% RS, 50 MHz, OPSK, 20 kHz) SGNRFR!TDOD | 585 286%
10826 | AAB | 5G NR (DFT-s-OFDM, 100% RB. 60 MHz. OPSK, 30 kHx) SGNRFR!TDD | 5.84 296%
10627 | AAB | 8G NR {DFT-s-OFDM. 100% RS, 80 MH2. OPSIC 30 kHz) SGNRFRITDD | 504 2 9.6 %
10028 | AAC | 5G NR (DFT-s-OFDM, 1 RS, & MRz, OP5K, 15 iz} SGNRFR! FDD | 552 29.6%
10629 | AAC | 8G NR (DFT-s-OFDM. 1 AB, 10 MHz. QPSK. 15 kHz2) SGNRFR! FDO | 552 296%
10830 | AAC | 5G NR {DFT-s-OFDM, 1 RB, 15 MHz, QPSK, 15 khz) SGNRFR1 FDD | 552 £ 0.6%
10931 | AAC | 5G 4R (DFT-s-OFDM, t RB, 20 MHz, QPSK, 15 kHz) SGNRFR1 FOO | 551 £0.68%
10832 | AAC | 5G AR (DFT-s-OFDM, 1 RB, 26 MHz, QPSK, 15 khz) SGNRFR1FDD | 551 £9.6%
10833 | AAC | SGNR (DFT-5-OFDM. 1 RB, 20 MHz, OPSX, 18 XKz} 5GNRFR1 FDD | 551 £9.6%
10834 | AAC | 5G NR (DFT-5-OFCM, 1 RB, 40 MMz, QPSK, 15 kHz) SGNRFR1FDD | 551 £96%
10835 | AAD | 5G NR (DFT-5-OFDM, 1 RB. 50 MMz, QPEX, 18 kHz) 5GNR FR1 FOD | 551 £96%
10836 | AAC | 5G NR (DFT-5-OFDM, 50% RB, 5 MHx, QPSK, 186 kHz) SGNRFR1FDD |59 £96%
10837 | AAC | 5G NR (DFT-5-OFDM, 50% RS, 10 Mz, GPSK, 14 kHz) SGNRFR1FDD | 577 £ 0.6%
10938 | AAC | 5G NR (DFT-5-OFDM, 50% RB, 15 Mz, GPSK, 18 kHz) S5GNRFR1FDD | 590 £ 0.6 %
10839 | AAC | 5G NR (DFT-s-OFDM, 50% RB, 20 Mitz, QPSK, 15 kHz) 6GNR FR1FDD | 582 +06%
10840 | AAC | 5G NR {DFT-s-OFDM, 50% RS, 25 MHz, QPSK, 15 kiz) SGNRFR1FDD | 589 +06%
10841 | AAC | 50 NR (DFT-s-OFDM, 50% RB, 30 MHz. OPSK_ 15 kHz). SGNR FR1FDD | 583 +0.6%
10942 | AAC | 5G NR {DFT-a-OFDM, 50% RS, 40 MHz QPSK. 15 kMz) SGNRFR1FDD | 585 +66%
10943 | AAD | 5G NR (DFT-8-OFDM, 50% RS, 50 MrHz. OPSK. 15 kHz). SGNRFR1FDD | 595 296 %
10944 | AAC | 5G NR (DFT-s-OFDM, 100% RB. 5 MHz. QPSK. 15 kMz) SGNRFR1FDD | 581 +86%
10945 | AAC | 5G NR (DFT-s-OFDM, 100% RB. 10 MHz, QFSK, 15 kHz) SGNRFR1FDD | 58% +06%
10946 | AAC | 5G NR (DFT-s-OFDM, 100% RB, 15 MHz, QPEK, 15 kiz) SGNRFRIFDD | 6583 296%
10947 | AAC | 5G NR (DFT-3-OFDM, 100% RB, 20 MHz, GPSK, 15 kifz) SGNRFRI1FDD | 587 +96%
10648 | AAC | %G NR (DFT-s-OFDM, 100% RB, 28 MHz, GPSK, 15 kix) S5GNRFRIFDD | 594 96%
10949 | AAC | 5G NR [DFT-s-OFDM, 100% RB, 10 MKz, GFPSK, 15 kilz) SGNRFRYIFDD | 587 £96%
10950 | AAC | 5G NR (DFT-s-OFDM, 100% RB, 40 MHz, QPSK, 15 kHz) SGNRFRIFDD | 594 2 06%
108561 | AAD | 5G NR (DFT-s-OFDM. 100% RB, 50 MKz, OPSK, 15 kHz) SGNRFR!FDD | 502 206%
10852 | AAA | 5G NR DL (CP-OFDM, TM 3.1, 5 MHz, 64-QAM, 16 kHz) SGNRFR!FDD | 8.25 £96%
10853 | AAA | 5G NR DL (CP-OFDM, TM 3.1, 10 MHz, 84-QaM, 15 kiHz) S5GNRFRI FOOD | 815 £96%
108954 | AAA | 5G NR DL (CP-OFDM, TM 3.1, 15 MHz, 64-QAM, 15 kHz) SGNRFRIFDO | 823 296%
10855 | AAA | 5G NR DL (CP-OFDM, TM 3.1, 20 MH2, 84-QAM, 14 ki4z) SGNRFR! FOO | 842 +9.6%
10856 | AAA | SGNR DL (CP-OFDM, TM 3,1, 5 MHz. 64-QAM, 30 kHz) S5GNRFR1 FDD | 814 +0.6%
10857 | AAA | 5G NR DL (CP-OFDM, TM 3.1, 10 MHz, 84-0AM, 30 kiHz) SGNRFR! FDD | 8.3% + 06 %
10858 | AAA | 5CG NR DL (CP-OFDM, TM 3.1, 15 MHz, §4-0AM, 30 khz) 5G NR FR1 FDD | 8.61 + 0.6 %
10859 | AAA | 5G NR DL (CP-OFDM, TM 3.1, 20 Mz, 84-0AM, 30 kHz) SGNRFR1 FDD | 833 +9.6%
10860 | AAC | 5G NR DL (CP-OFDM, TM 3.1, 5 MHz. 64-QAM, 15 kHz) SGNRFRITDO | 932 £98%
10861 | AAB | 5G NR DU (CP-OFDM, TM 3.1, 10 MHz, 64-0AM. 15 kiHz) SGNRFR1TDD | 924 +98%
10962 | AAB | 5G NAR OL (CP-OFDM, TM 3.1, 18 MKz, 84-0AM, 15 kHz2) SGNRFRITDD | 940 £06%
10863 | AAB | 5G NR DL (CP-OFDM, TM 3.1, 20 Mz, 64-QAM. 15 kH2) S5GNRFR1TDD | 955 +96%
109624 | AAC | S5GNR DL ([CR-OFDM, TM 3.1, 5 MHz. 84.QAM, 30 kHz} SGNRFR1TDD | 929 +9.6%
10865 | AAB | 5G NR DL (CR-OFDM, TM 3.1, 10 MHz, 84-CAM. 30 kHz) SGNR FR1 TDD | 9.37 +96%
10966 | AAE | SG NROL (CA-OFDM, TM 3.1, 15 MHz, B4-QAM. 30 kHz) SGNR FR1TDD | 955 +96"%
10867 | AAB | 5G NR OL (CR-OFDM, TM 3.1, 20 MHz, 84-0AM.30 kMHz) SGNR FR1TDD | 9.42 +96%
10868 | AAB | SC NR OL [CP-OFDM, TM 3.1, 100 MHz 64-0AM, 30 kMz) SGNRFR1TDD | 949 +96%
10872 | AAB | 5G NR (CP-OFOM. 1 RB. 20 MHz, OPSX, 18 kHz) SGNRFR1TDD | 1150 |486%
10973 | AAB | 5G NR (DFT-5-OF DM, 1 RE. 100 MMz QPSK. 30 kHz) SGNR FR1TDD | 906 +96%
10674 | AAB | 5G NR (CP-OFDM, 100% RB, 100 MMz, 256-QAM, 30 kHz) S5G NR FRY TDO 1028 | +296%
10978 | AAA | ULLA BDR ULLA 22 196%
10979 | AAA | ULLA HDR¢ ULLA 7.02 196%
10980 | AAA | ULLA HDRS ULLA 882 196%
10881 | AAA | ULLA HDRpd ULLA 1.80 296%
10982 | AAA | ULLA HDRpl ULLA 144 296%

 Uncanainly ta determmed using the max, tevintion fram lrmar responss sophi gular disielt antt is for the square af the

flaéc vaun

a
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May 31, 2016

DASY/EASY - Parameters of Probe: EX3DV4 - SN:3968

Other Probe Parameters
Sensor Arrangement Triangular
Connactar Angle (°} 634
Mechanical Surface Delection Mode enabled
Optical Surface Detection Mods disabled
Probe Overall Length 337 mm
Probe Body Diameter 10 mm
Tip Length 9 mm
Tip Diameter 25mm
Probe Tip to Sensor X Calibration Point 1 mm
Probe Tip 1o Sensor Y Calibration Point 1 mm
Probe Tip 1o Sensor Z Calibration Point 1 mm
Recommended Measurement Distance from Surface 1.4 mm

Cenificate No- EX3-3968_May16 Page 11 of 11
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Schmid & Partner o e (i 2 ovmmp e
Engineering AG % =i Servizio svizzero di taratura

Zaughausstrasse 43, 004 Zurich, Switzerlsnd I %/ S Swiss Calibration Service
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Accraditation No.: SCS 0108

Accredited by the Swiss Accredtation Service (SAS)
The Swiss Accreditation Service 18 one of the signatories to the EA
Multilateral Agreement for the recognition of calibration certificates

Calbration Equipment used (MATE critical for calration)

Calitvation date: May 27, 2022
Thes callbration il o the ity to dartss, which rea%ze the physical units of measurements (S1).
e and tha unc ias with confidence probabidity are given on the following pages and are pant of the cenificale,

A% calibvations have been conducted In the closad laboratory facitty: environmant temperatura (22 = 3)°C and humidity < 70%

Calibrated bry:

Approved by

Primary Standasds lioe Cal Date (Certificate No ) Schedule: Callbration
Power matar NAP | 5N 104778 04-Apr-22 (No. 217-03525/03524) Apr-23

Power sansor NAP-Z91 : SN 103244 D4-Apr-22 (No. 217-03524) Apr-23

Power sansor NAP-281 | SN 103245 O4-Ape-22 [No. 297-03525) Apr-23

Aeterance 20 dB Attenuator SN: CC2552 (200 O4-Ape-22 (No. 217-03527) Apt-23

Type-N mismatch combination SN: 310982 / 06327 O4-Ape-22 (No. 217-03528) Apr-23

Feference Probe EX30V4 SN 33877 31-Dec-21 (No. EX3-3877_Dec21) Dec-22

DAE4 SN 854 26-Jan-22 (No. DAE4-854_Jard2) Jan23

Secondary Standards 1D & Check Data (in house) Scheduled Chack
Power meter E44198 SN: GB4126G874 06-Apr-16 (In housa check Jun-20) In house check: Jun-22
Power sansor E4412A SN: MY41488087 06-Apr-16 {In houss check Jun-20) In house check: Jun-22
Power sensor ES412A SH: 000110210 06-Apr-18 (In housa check Jun-20) In house check: Jun-22
AF generatar HP 8648C SN: US3642001700  04-Aug-99 (in house chack Jun-20) In house check: Jun-22
Network Annlyzar Aglant ES3584 | SN: US31080477 Ft-Mar-14 (in housa check Oct-20) In house chack: Oc1-22

Issued: May 50, 2022
Thés calibration canicate shall not ba reproduced except in Tull withcut written appraval d tgg : o]l =L |
— T
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Calibration Laboratory of S, S Schweizsriacher Kalibrierdionst

Schmid & Partner % G Service suisse detaionnage
Engineering AG = Servizio svizzero di tarstura

Zeughausstrasse 43, 8004 Zurich, Switzerland G S swiss Calibration Service

Accredited by the Swiss Accreditation Service (SAS) Accreditation No.: SCS 0108

The Swiss Accreditation Service is one of the signatories to the EA

Multilateral Agn for the recognition of calibration certificatas

Glossary:

TSL tissue simulating liquid

ConvF sensitivity in TSL / NORM x,y,z

N/A not applicable or not measured

Calibration is Performed According to the Following Standards:

a) IEC/IEEE 62209-1528, "Measurement Procedure For The Assessment Of Specific
Absorption Rate Of Human Exposure To Radio Frequency Fields From Hand-Held And
Body-Worn Wireless Communication Devices - Part 1528: Human Models, Instrumentation
And Procedures (Frequency Range of 4 MHz to 10 GHz)", October 2020.

b) KDB 865664, "SAR Measurement Requirements for 100 MHz to 6 GH2"

Additional Documentation:
c) DASY System Handbook

Methods Applied and Interpretation of Parameters:

* Measurement Conditions: Further details are available from the Validation Report at the end
of the certificate. All figures stated in the centificate are valid at the frequency indicated.

* Antenna Parameters with TSL! The source is mounted in a touch configuration below the
center marking of the flat phantom.

* Return Loss: This parameter is measured with the source positioned under the liquid filled
phantom (as described in the measurement condition clause), The Return Loss ensures low
reflected power. No uncertainty required.

SAR measured: SAR measured at the stated antenna input power.
SAR normalized: SAR as measured, normalized to an input power of 1 W at the antenna
connector.

« SAR for nominal TSL parameters: The measurad TSL parameters are used to calculate the
nominal SAR result.

The reported uncertainty of measurement is stated as the standard uncertainty of measurement
multiplied by the coverage factor k=2, which for a normal distribution corresponds to a coverage
probability of approximately 95%.

Certificate No: D450V2-1007_May22 Page 2ot 6
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Measurement Conditions
DASY system configuration, as far as not given on page 1.
DASY Version DASY52 V52.10.4
Extrapolation Advanced Extrapolation
Phantom Flat Phantom V4.4 Shell thickness: 8 + 0.2 mm
Distance Dipole Center - TSL 15 mm with Spacer
Zoom Scan Resolution dx, dy, dz =5mm
Frequency 450 MHz = 1 MHz
Head TSL parameters
The following parameters and calculations were applied.
Temperature Permittivity Conductivity
Nominal Head TSL parameters 220°C 435 0.87 mho/m
Measured Head TSL parameters {220202)*C 439+6% 0.88 mho/m+8%
Head TSL temperature change during test <05°C — -
SAR result with Head TSL
SAR averaged over 1 cm’ (1 g) of Head TSL Condition
SAR measurad 250 mW input power 1.21 Whkg
SAR for nominal Head TSL parameters normalized to 1W 4.81 Wikg = 18.1 % (k=2)
SAR averaged over 10 cn (10 g) of Head TSL condition
SAR measured 250 mW input power 0.801 Wikg
SAR for nominal Head TSL parameters normalized 1o 1W 3.18 Wikg = 17.6 % (k=2)
Cortificato No: D450V2-1007_May22 Page 30i6
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Appendix (Additional assessments outside the scope of SCS 0108)
Antenna Parameters with Head TSL

Impedance, transiormed to feed point 5550Q-83jQ

Retumn Loss -205d8

General Antenna Parameters and Design

| Esectrical Delay (one direction) | 1.353 ns |

Alter long term use with 100W radiated power, only a slight warming of the dipole near the feedpoint can be measured.

The dipote is made of standard semirgid coaxial cable. The center conductor of the feading line is directly connected to the
second arm of the dipole. The antenna is therefore short-circuited for DC-signals. On soms of the dipoles, small end caps
are added to the dipole arms in order to improve matching when loaded according to the pesition as explained in the
"Measurement Conditions" paragraph. The SAR data are not affected by this change. The overall dipole length is still
according to the Standard

No excessive force must be applied to the dipoie arms, because they might bend or the soldered connections near the
feedpoint may be damaged.

Additional EUT Data

| Manutactured by SPEAG |

Cetificate No: D450V2-1007_May22 Page 4ot 6
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DASYS5 Validation Report for Head TSL

Date: 27.05,2022
Test Laboratory; SPEAG, Zurich, Switzerfand
DUT: Dipole 450 MHz; Type: D450V 2; Serial: D450V2 - SN: 1007

Communication System: UID 0 - CW; Frequency: 450 MHz

Medium parameters used: f =450 MHz; o = 0.88 S/m; & = 43.9; p = 1000 kg/m’
Phantom section: Flat Section

Measurement Standard: DASYS (IEEE/IEC/ANSI C63.19-201 1)

DASYS52 Configuration:
+ Probe: EX3DV4 - SN3B7T; ConvF(10.64, 10.64, 10.64) @ 450 MHz; Calibrated: 31.12.2021
« Sensor-Surface; 1.4mm (Mechanical Surface Detection)
« Electronics: DAE4 Sn654; Calibrated: 26.01.2022
« Phantom: Flat Phantom 4.4 ; Type: Flat Phantom 4.4; Serial: 1002

« DASYS5252.10.4(1535), SEMCAD X 14.6,14(7501)

Dipole Calibration for Head Tissue/d=15mm, Pin=250mW/Zoom Scan (7x7x7)/Cube 0:
Measurement gnd: dx=3mm, dy=3mm, dz=5mm

Reference Value = 44.14 V/m; Power Drift = -0.00 dB

Peak SAR (extrapolated) = 1.89 Wikg

SAR(1 g) = 1.21 W/kg: SAR(10 g) = 0.801 W/kg

Smallest distunce from peaks to all points 3 dB below: Larger thun measurement grid (> 15 mm)

Ratio of SAR at M2 to SAR at M1 = 64%

Maximum value of SAR (measured) = 1.64 W/kg

dB
0

-2.40
-4.80
-1.20

-9.60

<12.00

0dB = 1.64 Wrkg =2.15 dBW/kg
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Impedance Measurement Plot for Head TSL
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Impedance Measurement Plot for Body TSL
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